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1. ACCREDITATION, LISTINGS & RECOGNITION

1.1. TESTING ACCREDITATION

MiICOM Labs, Inc. is an accredited Electrical testing laboratory per the international standard ISO/IEC
17025:2017. The company is accredited by the American Association for Laboratory Accreditation (A2LA)

www.a2la.org test laboratory number 2381.01. MiCOM Labs test schedule is available at the following URL;
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for technical competence in the field of
Electrical Testing

This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2017
General requirements for the competence of testing and calibration laboratories. This accreditation demonstrates
technical competence for a defined scope and the operation of a laboratory quality management system
(refer to joint ISO-ILAC-IAF Communiqué dated April 2017).

A Presented this 24" day of February 2020.

SEAL -
2 %}wm E -
~ -
:% o - Vice President, Accreditation Services

e 421}. - For the Accreditation Council
> ) N‘Hﬂ Certificate Number 2381.01
7t Valid to November 30, 2021

For the tests fo which this accreditation applies, please refer to the laboratory’s Electrical Scope of Accreditation.
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MICGIVI

1.2. RECOGNITION

MiICOM Labs, Inc is widely recognized for its wireless testing and certification capabilities. In addition to
being recognized for Testing and Certification under Phase 2 Mutual Recognition Agreements (MRA) with
Canada, Europe, United Kingdom and Japan, our international recognition includes Conformity Assessment
Body (CAB) designation status under agreements with Asia Pacific (APEC) MRA Phase 1 countries giving
acceptance of MiCOM test reports. MiCOM Labs test reports are accepted globally.
Country |Recognition Body Status | MRA Phase Identification No.
USA Federql C_ommunications TCB i _ U_SOl5_9
Commission (FCC) Test Site Designation #: US1084
Us0159
Canada |Industry Canada (ISED) FCB | APEC MRA 2 Test Company #: 4143A
MIC (Ministry of Internal Affairs
and Communication)
Japan Japan Approvals Institute for CAB | Japan MRA 2 RCB 210
Telecommunication Equipment
(JATE)
VCCI -- - A-0012
Europe European Commission NB EU MRA 2 NB 2280
United Department for Business, Energy
Kingdom | & Industrial Strategy (BEIS) AB UKMRA 2 AB 2280
Mexico |!nstituto Federal de CAB | Mexico MRA 1 US0159
Telecomunicaciones (IFT)
Australia Aust_ralian Communications and
Media Authority (ACMA)
Hong Kong Office Qf the Telecommunication
Authority (OFTA)
Ministry of Information and
Korea Communication Radio Research
Laboratory (RRL)
. Infocomm Development Authority CAB | APEC MRA 1 US0159
Singapore
(IDA)
National Communications
Taiwan Commission (NCC)
Bureau of Standards, Metrology
and Inspection (BSMI)
Vietnam | Ministry of Communication (MIC)
TCB- Telecommunications Certification Bodies (TCB)
FCB — Foreign Certification Body
CAB - Conformity Assessment Body
NB — Notified Body;
AB — Approved Body
MRA — Mutual Recognition Agreement
MRA Phases
Phase | - recognition for product testing
Phase Il — recognition for both product testing and certification
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1.3. PRODUCT CERTIFICATION

MiICOM Labs, Inc. is an accredited Product Certification Body per the international standard ISO/IEC
17065:2012. The company is accredited by the American Association for Laboratory Accreditation (A2LA)
www.a2la.org test laboratory number 2381.02. MiCOM Labs test schedule is available at the following URL;

Accredited Product Certification Body

MiCOM LABS

Pleasanton, CA

This product certification body is accredited in accordance with the recognized International Standard
ISO/IEC 17065:2012 Requirements for bodies certifying products, processes and services. This product certification body
also meets the A2LA R322 — Specific Requirements — Nofified Body Accreditation Requirements and A2LA R308 - Specific
Requirements - ISO-IEC 17065 - Telecommunication Cerfification Body Accreditation Program. This accreditation
demonstrates technical competence for a defined scope and the operation of a management system.

Presented this 24'™ day of February 2020

o
| TR, 1 Z
7
O,

h “ ’/
< - L 7
& i ”m‘ § S Vice President, Accreditation Services
< 3 %} j S - For the Accreditation Council
r 9 o : ; - Ceriificate Number 2381.02
y Pla Y :
_” 42UR _ Valid to November 30, 2021

For the product certification schemes to which this accreditation applies. please refer to the organization's Product Certification Scope of Accreditation.

United States of America — Telecommunication Certification Body (TCB)
Industry Canada — Certification Body, CAB Identifier — US0159

Europe — Notified Body (NB), NB Identifier - 2280

UK — Approved Body (AB), AB Identifier - 2280

Japan — Recognized Certification Body (RCB), RCB Identifier - 210
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2. DOCUMENT HISTORY

Document History

Revision Date Comments
Dratft 8t April 2021 Draft for comment
Dratft 12t April 2021 Draft for comment
Rev A 19t April 2021 Initial Release

In the above table the latest report revision will replace all earlier versions.
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3. TEST RESULT CERTIFICATE

Manufacturer: Radwin Tested By: MiCOM Labs, Inc.
27 Habarzel Street 575 Boulder Court
Tel Aviv 6971039 Pleasanton
Israel California 94566 USA
Model: NEO, NEO DUO Telephone: +1 925 462 0304
Type Of Equipment: 5 GHz Single, Dual Carrier Fax: +1 925 462 0306
Beamforming Base Station
S/N’s: Prototype #1
Test Date(s): 17" — 31st March 2021 Website: www.micomlabs.com

STANDARD(S) TEST RESULTS

FCC CFR 47 Part 15 Subpart E 15.407
ISED RSS-247 Issue 2

EQUIPMENT COMPLIES

MiCOM Labs, Inc. tested the equipment mentioned in accordance with the requirements set forth in the
above standards. Test results indicate that the equipment tested is capable of demonstrating compliance
with the requirements as documented within this report.

Notes:

1. This document reports conditions under which testing was conducted and the results of testing performed.

aa

ACCREDITED

TESTING CERT #2381.01

2. Details of test methods used have been recorded and kept on
file by the laboratory.

3. Test results apply only to the item(s) tested.

Approved & Released for MiCOM Labs, Inc. by:

i’ é(
Gordon Hurst

Presidenti& CEO MiCOM Labs, Inc.

Graeme Grieve /

Quality Manager MiC}w\l/l Labg, Inc.
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4. REFERENCES AND MEASUREMENT UNCERTAINTY

4.1. Normative References

REF. | PUBLICATION YEAR TITLE
Guidance for measurement of output emission of devices
KDB 662911 D01 that employ single transmitter with multiple outputs or
I Oct 31 2013 ) . . .
& D02 systems with multiple transmitters operating
simultaneously in the same frequency band
I KDB 905462 D07 22nd August 2016 Tes_t gwdang:e to demonstra’ge compliance for U-NII
v02 devices subject to DFS requirements.
1l KDB 9%/%9256 Dol 22nd August 2016 | U-NII Device Transition Plan
v AJLA 5th October 2020 R105 -'Re.quwements When Making Reference to A2LA
Accreditation Status
Vv ANSI C63.10 2013 Amerlcan Nat_|onal Standard for Testing Unlicensed
Wireless Devices
American National Standards for Methods of
Measurement of Radio-Noise Emissions from Low-
Vi ANSI C63.4 2014 Voltage Electrical and Electronic Equipment in the Range
of 9 kHz to 40 GHz
VI CISPR 32 2015 Eleg:trc_)magnet_lc compatibility of multimedia equipment -
Emission requirements
Parts 1 and 2 Electromagnetic compatibility and Radio
VIII | ETSI TR 100 028 2001-12 Spectrum Matters (ERM); Uncertainties in the
measurement of mobile radio equipment characteristics
IX FCC 06-96 Jun 30 2006 Memorandum Opinion and Order
X FCC 47 CFR Part 2020 Radio Frequency Devices; Subpart E —Unlicensed
15.407 National Information Infrastructure Devices
X ICES-003 Issue 7 ; October |Information Technology Equipment (Including Digital
15,2020 Apparatus) — Limits and methods of measurement.
Xl M 3003 Edition 3 Nov.2012 Expression of Uncertainty and Confidence in
Measurements
Digital Transmission Systems (DTSs), Frequency
XIll RSS-247 Issue 2 Feb 2017 Hopping System (FHSs) and Licence-Exempt Local Area
Network (LE-LEN) Devices
XIV | RSS-Gen Issue 5 March 2019 General Requirements for Compliance of Radio
Amendment 1 Apparatus
FCC 47 CFR Part FCC requirements and rules regarding photographs and
XV 2020 .
2.1033 test setup diagrams.
Compliance Measurement Procedures for Unlicensed
National Information Infrastructure devices operating in
KDB 905462 D02 . the 5250 to 5350 MHz and 5470 to 5725 MHz bands
XVI April 8 2016 ; . ; .
v02 incorporating Dynamic Frequency Selection.
Guidelines For Compliance Testing Of Unlicensed
XVII KDB 789033 D02 14th December, National Information Infrastructure (U-NIl) Devices Part
V02r01 2017
15, Subpart E
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4.2. Test and Uncertainty Procedure

Conducted and radiated emission measurements were conducted in accordance with American National
Standards Institute ANSI C63.4, listed in the Normative References section of this report.

Measurement uncertainty figures are calculated in accordance with ETSI TR 100 028 Parts 1 and 2.
Measurement uncertainties stated are based on a standard uncertainty multiplied by a coverage factor k

= 2, providing a level of confidence of approximately 95 % in accordance with UKAS document M 3003
listed in the Normative References section of this report.

Issue Date: 19™ April 2021 Page: 10 of 218

This test report may be reproduced in full only. The document may only be updated by MiCOM Labs
personnel. All changes will be noted in the Document History section of the report.
MiCOM Labs, 575 Boulder Court, Pleasanton, California 94566 USA, Phone: +1 (925) 462 0304, Fax: +1 (925) 462 0306, www.micomlabs.com



http://www.micomlabs.com/

MICGIVI

Title:
To:
SEELE:S

Radwin NEO, NEO DUO
FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
RDWN73-U6 Rev A

5. PRODUCT DETAILS AND TEST CONFIGURATIONS

5.1. Technical Details

Details

Description

Purpose:

Test of the Radwin NEO, NEO DUO to FCC CFR 47 Part 15 Subpart
E 15.407.

Compliance Measurement Procedures for Unlicensed National
Information Infrastructure devices operating in the 5250 to 5350 MHz
and 5470 to 5725 MHz bands incorporating Dynamic Frequency
Selection.

Included in this test report is the testing for ISED RSS-247 Issue 2.

Applicant:

Radwin
27 Habarzel Street
Tel Aviv 6971039 Israel

Manufacturer:

Radwin

Laboratory performing the tests:

MiCOM Labs, Inc.
575 Boulder Court
Pleasanton California 94566 USA

Test report reference number:

RDWN73 - Jet Single/Dual FCC ISED

Date EUT received:

15 March 2021

Standard(s) applied:

FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS-247 Issue 2.

Dates of test (from - to):

16 - 31 March 2021

No of Units Tested:

1

Product Family Name:

NEO

Model(s):

NEO, NEO DUO

Location for use:

Outdoors

Declared Frequency Range(s):

5250 - 5350 MHz; 5470 - 5725 MHz

Type of Modulation:

BPSK, QPSK, 16QAM, 64QAM, 256QAM

EUT Modes of Operation:

5250 - 5350 MHz; 5470 - 5725 MHz
20MHz; 40MHz; 80MHz;

Declared Nominal Output Power

(dBm):

+20 dBm

Transmit/Receive Operation:

Transceiver

Rated Input Voltage and Current:

55V DC

Operating Temperature Range:

-35 to +60 °C

ITU Emission Designator:

20MOW7W, 40MOW7W, 80MOW7W

Equipment Dimensions:

3.5/13.4/128in

Weight:

7.741b

Hardware Rev:

Prototype

Software Rev:

Prototype

Issue Date:

19" April 2021
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5.2. Scope Of Test Program
Radwin NEO, NEO DUO

The scope of the test program was to test the Radwin NEO DUO configurations in the frequency ranges;
5250 - 5350 MHz; 5470 - 5725 MHz; for compliance against the following specification:

FCC CFR 47 Part 15 Subpart E 15.407
Compliance Measurement Procedures for Unlicensed National Information Infrastructure devices operating
in the 5250 to 5350 MHz and 5470 to 5725 MHz bands incorporating Dynamic Frequency Selection.

RSS-247 Issue 2

Digital Transmission Systems (DTSs), Frequency Hopping System (FHSs) and License-Exempt Local Area
Network (LE-LEN) Devices.

As the RADWIN NEO DUO has integrated beamforming antenna this program was completed all radiatively.
System Test and Measurement Configurations

The RADWIN NEO DUO consists of 2 identical radios each with 2 ports driving one cross polarized antenna
per radio. Each radio can transmit on all available frequencies, but both radios cannot transmit on the same
frequency simultaneously.

The RADWIN NEO consists of 1 radio with 2 antenna ports which drive a cross polarized antenna.

As the unit’'s RF modules were identical only a single radio of the RADWIN NEO DUO was exercised, and
results duplicated where necessary for the 2™ radio.

DFS test results will be presented in separate follow-up report RDWN73-U6 DFS.
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5.3. Equipment Model(s) and Serial Number(s)

Type (EUT/ . o :
Support) Equipment Description Manufacturer Model No. Serial No.
EUT Dual Carrier 5.x GHz Base Station RADWIN |RADWIN NEO DUO | Prototype
with Beamforming Antenna
Support POE Power Supply Sinpro CPU55A-270-1 --
Support Laptop Dell -- --
5.4. Antenna Details
. Gain BF : ) Frequency
Type |Manufacturer Model Family (dBi) Gain Dir BW | X-Pol Band (MH2)
integral RADWIN MR0269440 Sector 10.0 - 90 Yes 5250 - 5725
integral RADWIN |MR0269440BF |Directional| 10.0 6.0 30 Yes 5250 - 5725
BF Gain - Beamforming Gain
Dir BW - Directional BeamWidth
X-Pol - Cross Polarization
5.5. Cabling and 1/0O Ports
Max
Port Type| Cable i @1 Screened Szl DEIE) Bit Rate |Environment| Config
Ports Type Type
Length
Without
Ethernet | 5 1 Packet | 1500 | End-User| | Primary
PoE IN Data .
Protection.|
5.6. Test Configurations
Results for the following configurations are provided in this report:
Operational Data Rate with Channeu:'_:equency
Mode(s) Highest Power (MHz)
(802.11a/b/g/n/ac) MBit/s Low Mid High
5250 - 5350 MHz
20MHz 78.00 5,265.00 5300.00 5330.00
40MHz 180.00 5275.00 5300.00 5320.00
80MHz 390.00 5290.00 5295.00 5300.00
5470 - 5725 MHz
20MHz 78.00 5490.00 5590.00 5705.00
40MHz 180.00 5500.00 5580.00 5695.00
80MHz 390.00 5525.00 5560.00 5675.00
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5.7. Equipment Modifications

The following modifications were required to bring the equipment into compliance:
1. NONE

5.8. Deviations from the Test Standard

The following deviations from the test standard were required in order to complete the test program:
1. NONE
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6. TEST SUMMARY

List of Measurements
Test Header Result Data Link
Peak Transmit Power Complies View Data
26 dB & 99% Bandwidth Complies View Data
Power Spectral Density Complies View Data
Radiated Complies -
TX Spurious & Restricted Band Emissions Complies -
RADWIN MR0269440 Complies View Data
RADWIN MR0269440BF Complies View Data
Restricted Edge & Band-Edge Emissions Complies -
RADWIN MR0269440 Complies View Data
RADWIN MR0269440BF Complies View Data
Digital Emissions Complies See RDWN73-U4 Report
AC Wireline Complies See RDWN73-U4 Report
Dynamic Frequency Selection Complies See RDWN73-U10_ pca 2.3-DFS Report
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Title: Radwin NEO, NEO DUO

X V¥, To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial #: RDWN73-U6 Rev A

7. TEST EQUIPMENT CONFIGURATION(S)
7.1. Radiated Emissions - 3m Chamber

Test Setup for Radiated Emissions for above and below 1 GHz

Radiated Emissions Below 1GHz Test Setup

Semi-Anechoic Chamber Antenna —
Antenna Height ey, Mast |

r— Polysytrene Test Table
— EUT

— Test Distance ~
Test Antenna —~

Amplifier

Auxilary Equipment MiTest

Spectrum
Power Source Analyzer

Radiated Emissions Above 1GHz Test Setup

Semi-Anechoic Chamber

Antenna —
Mast |

Antenna Height —\

r— Polysytrene Test Table
| Test Antenna —,

— Test Distance ‘

Amplifier

Auxilary Equipment MiTest

Spectrum
Power Source Analyzer
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MICGIVI

Title:
To:
SEELE:S

Radwin NEO, NEO DUO
FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
RDWN73-U6 Rev A

A full system calibration was performed on the test station and any resulting system losses (or gains) were
taken into account in the production of all final measurement data.

Asset# Description Manufacturer Model# Serial# Cellireian
Due Date
170 | Video System Controller for | - ponagonic | wyv-cU101 | 04R08507 | Not Required
Semi Anechoic Chamber
3M Radiated Emissions
298 Chamber Maintenance MICOM 3M Chamber 298 26 Apr 2021
Check
33g | Sunol 3010 3000 MHz Sunol JB3 A052907 4 Apr 2021
Antenna
Band Rejection Filter 5150 . .
377 to 5880MHz Microtronics BRM50716 034 4 May 2021
37g |Rohde & Schwarz 40 GHz Rhode & ESIB40 100107/040 | 12 Jun 2021
Receiver Schwarz
397 |Amp 10 - 2500MHz MIiCOM Labs | A™P ,%AOH'ZZ‘E’OO NA 9 May 2021
399 |ETS 1-18 GHz Homn ETS 3117 00154575 | 12 May 2021
Antenna
Amplifier for Radiated . 40dB 1 to
406 Emissions MiCOM Labs 18GHz Amp 0406 9 May 2021
410 Desktop Computer Dell Inspiron 620 WS38 Not Required
411 Mast/Turntable Controller Sunol Sciences SCa8v 060199-1D Not Required
412 |USB to GPIB Interface National | Gpig-ysB HS| 11B8DC2 | Not Required
Instruments
413 Mast Controller Sunol Science TWR95-4 030801-3 Not Required
415 Turntable Controller Sunol Sciences Turntable None Not Required
Controller
Rad
MiTest Rad Emissions Test . Emissions .
447 Software MiCOM Test Software 447 Not Required
Version 1.0
462 Schwarzbeck cabl_e from Schwarzbeck AK 9513 462 4 May 2021
Antenna to Amplifier.
Schwarzbeck cable from
463 Amplifier to Bulkhead, Schwarzbeck AK 9513 463 4 May 2021
464 Schwarzbeck cabl_e from Schwarzbeck AK 9513 464 4 May 2021
Bulkhead to Receiver
ag6 |0 PassFerDCAS00 1 yinicircuits | NLP-1750+ | VUU10401438 | 4 May 2021
480 |Cable - Bulkhead to Amp SRC Haverhill | 157-3050360 480 4 May 2021
agy | Gaple - Bulkheadto SRC Haverhill | 151-3050787 481 4 May 2021
Receiver
510 Barometer/Thermometer Control 68000-49 170871375 20 Dec 2021
Company
518 Cable - Amp to Antenna SRC Haverhill | 157-3051574 518 4 May 2021
87 g;‘;)”;@”“p“b'e Power Falcon Electric [ED2000-1/2LC| F347102/01 |Cal when used
CCO05 |Confidence Check MiCOM CCO05 None 4 May 2021
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

8. MEASUREMENT AND PRESENTATION OF TEST DATA

The measurement and graphical data presented in this test report was generated automatically using state-
of-the-art technology creating an easy to read report structure. Numerical measurement data is separated
from supporting graphical data (plots) through hyperlinks. Numerical measurement data can be reviewed
without scrolling through numerous graphical pages to arrive at the next data matrix.

Plots have been relegated into the Appendix ‘Graphical Data’.

Test and report automation was performed by MiTest. MiTest is an automated test system developed by
MIiCOM Labs. MiTest is the first cloud based modular test system enabling end-to-end automation of
regulatory compliance testing for conducted RF testing.

T P —

MVGry contidirer i i . nd

l.-\‘ i - Tt
, ] « o8
‘ e ow B B :’T" L |
r ms pUTIN  DUTIN TR ‘_*(-;j’é:—-'
o B’ﬁ t‘mm@ o p—
| : e [, — T—— @ -
C‘.':g § 3 TAGEHR AL i
\ e o B3 By ~eBECKO T =
5 * 4 r T °1uxc nuvl{ ;’ N 'E"‘l‘c' '::‘n‘: - “
—
" 7«”33 —
| e

The MiCOM Labs “MiTest” Automated Test System* (Patent Pending)
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Title:  Radwin NEO, NEO DUO
To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
Serial # RDWN73-U6 Rev A

9. TEST RESULTS
9.1. Peak Transmit Power

Conducted Test Conditions for Maximum Conducted Output Power

Standard: Ecs:ggl:? 2721451407 Ambient Temp. (°C): 24.0-27.5
Test Heading: Maximum Output Power Rel. Humidity (%): 32-45
Standard Section(s): 15.407 (a)(2) Pressure (mBars): 999 - 1001
Reference Document(s): KDB 789033 - D02 General UNII Test Procedures New Rules v01

Test Procedure for Maximum Output Power Measurement

Spectrum Analyzer Method. KDB 789033 defines a methodology using spectrum analyzer. Where power
shall be calculated by integrating the spectrum across a frequency span that encompasses, at a minimum,
either the EBW or the 99% occupied bandwidth of the signal. However, the EBW must be used to
determine bandwidth dependent limits on maximum conducted output power in accordance with Section
15.407(a). Testing was performed under ambient conditions at nominal voltage.

Test configuration and setup used for the measurement was per the Radiated Test Set-up section
specified in this document. Supporting KDB'’s referenced below.
KDB 662911 D01 & KDB 662911 D02

NOTE: KDB 412172 D01 was used to determine the EIRP from the results of a power measurements
performed under far-field conditions with respect to all transmit and receive (measurement) antennas.

Radiated measurements used for compliance with conducted limits, the following steps are required to
ensure that the total emission power is determined for equipment driving cross polarized antennas:

(1) Measure radiated emissions with vertical and horizontal polarizations of the measurement antenna;
(2) Convert each radiated measurement to transmit power based on the antenna gain;

EIRP level to an equivalent electric field strength using the following relationship:
E = EIRP - 20*log (D) + 104.8

Where:

E = electric field strength in dBuV/m,

EIRP = equivalent isotropic radiated power in dBm
D = specified measurement distance in meters.

(3) Sum the powers across the two polarizations to compare the resultant electric field strength level to the
applicable limit.

Calculated Power = A + G + Y+ 10 log (1/x) dBm

A = Total Power [10*Log10 (1010 + 10Qb/10 + 1010 + 1(Q9%10)]
G = Antenna Gain

Y = Beamforming Gain

x = Duty Cycle (average power measurements only)
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

Limits Maximum Conducted Output Power

Operating Frequency Band 5250-5350 and 5470 — 5725 MHz

15. 407 (a)(2)

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the
26 dB emission bandwidth in megahertz. In addition, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi
are used, both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Consolidated Power Results, EIRP Limits

The EUT was tested for Radiated Output Power and the following tables define the worst-case compliant
results defined for each Antenna

Output Power Summary Table 5250-5350 MHz

Antenna Type — Integrated (outdoor use only)

Combined .
Antenna Gain B;hda\l/ci%%s Channel Output Calc EIRP Limit Margin g:t\?ilrelg
Power (H+V)
Model Number dBi MHz MHz dBm dBm/EIRP dBm/EIRP dB
5265 19.91 29.91 30.00 -0.09 -5.5
20 5300 19.57 29.57 30.00 -0.43 -6.0
5330 19.60 29.60 30.00 -0.4 -6.0
5275 19.81 29.81 30.00 -0.19 -5.5
MR0269440 10.0 40 5300 19.46 29.46 30.00 -0.54 -6.0
5320 19.96 29.96 30.00 -0.04 -5.5
5290 19.74 29.74 30.00 -0.26 -6.0
80 5295 19.65 29.65 30.00 -0.35 -6.0
5300 19.66 29.66 30.00 -0.34 -6.0
5265 13.72 29.72 30.00 -0.28 -10.5
20 5300 13.88 29.88 30.00 -0.12 -10.5
5330 13.86 29.86 30.00 -0.14 -10.5
5275 13.79 29.79 30.00 -0.21 -10.5
MR0269440BF 16.0 40 5300 13.82 29.82 30.00 -0.18 -10.5
5320 13.78 29.78 30.00 -0.22 -10.5
5290 13.25 29.25 30.00 -0.75 -11.0
80 5295 13.31 29.31 30.00 -0.69 -11.0
5300 13.36 29.36 30.00 -0.64 -11.0
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Output Power Summary Table 5470 — 5725 MHz

Antenna Type — Integrated (outdoor use only)

Combined .
Antenna Gain B;hdic%%s Channel Output Calc EIRP Limit Margin g;‘g%
Power (H+V)
Model Number dBi MHz MHz dBm dBm/EIRP dBm/EIRP dB
5490 19.87 29.87 30.00 -0.13 -4.0
20 5590 19.59 29.59 30.00 -0.41 -5.0
5705 19.63 29.63 30.00 -0.37 -4.0
5500 18.29 28.29 30.00 -1.71 -6.0*
MR0269440 10.0 40 5580 19.71 29.71 30.00 -0.29 -5.0
5695 19.81 29.81 30.00 -0.19 -4.5
5525 15.69 25.69 30.00 -4.31 -10.0*
80 5560 19.42 29.42 30.00 -0.58 -6.0
5675 19.56 29.56 30.00 -0.44 -5.0
5490 13.54 29.54 30.00 -0.46 -9.0
20 5590 13.38 29.38 30.00 -0.62 -10.0
5705 13.71 29.71 30.00 -0.29 -9.5
5500 13.57 29.57 30.00 -0.43 -9.5
MR0269440BF 16.0 40 5580 13.93 29.93 30.00 -0.07 -9.5
5695 13.83 29.83 30.00 -0.17 -9.5
5525 11.75 27.75 30.00 -2.25 -12.0*
80 5560 13.57 29.57 30.00 -0.43 -10.0
5675 13.54 29.54 30.00 -0.46 -10.0

Note* = Power reduction due to Band Edge Testing
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Title: Radwin NEO, NEO DUO
FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

¥ Y/, To:
MIC(‘}M Serial #: RDWN73-U6 Rev A

9.1.1. Non-Beamforming

5250-5350 MHz
The following table identifies the power referenced to the “antenna ports’

| Equipment Configuration for RF Output Power

Variant: | 20MHz Bandwidth Duty Cycle (%): | 99
Data Rate: | 78 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256 QAM Beam Forming Gain (Y)(dB): | Not Applicable
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Calculated Total . . ]
Test Frequency Measured Output Power Power Limit Margin Power
MHz Setting
H V dBm dB Numeric Numeric
5265 10.4 17.34 19.91 20.00 -0.09 -5.5
5300 10.72 16.85 19.57 20.00 -0.43 -6.0
5330 10.7 16.89 19.60 20.00 -0.40 -6.0

Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-01 MEASURING RF OUTPUT POWER

Uncertainty: | £1.33 dB

NOTE: KDB 412172 D01 was used to determine the EIRP from the results of a power measurements performed under far-field
conditions with respect to all transmit and receive (measurement) antennas.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for RF Output Power

Variant: | 40MHz Bandwidth Duty Cycle (%): |91
Data Rate: | 180 MBit/s Antenna Gain (dBi): [ 10.0
Modulation: | 256 QAM Beam Forming Gain (Y)(dB): | Not Applicable
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Calculated Total =L
Test Frequency Measured Output Power Power Limit Margin Power
MHz Setting
H \ dBm dB Numeric Numeric
5275 10.8 17.13 19.81 20.00 -0.19 -55
5300 10.87 16.68 19.46 20.00 -0.54 -6.0
5320 11.09 17.24 19.96 20.00 -0.04 -5.5

Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-01 MEASURING RF OUTPUT POWER
Uncertainty: | +1.33 dB

NOTE: KDB 412172 D01 was used to determine the EIRP from the results of a power measurements performed under far-field
conditions with respect to all transmit and receive (measurement) antennas.
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Title: Radwin NEO, NEO DUO
FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

3 To:
MIC(‘}M Serial #: RDWN73-U6 Rev A

Equipment Configuration for RF Output Power

Variant: | 80MHz Bandwidth Duty Cycle (%): | 85
Data Rate: | 390 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256 QAM Beam Forming Gain (Y)(dB): | Not Applicable
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Calculated Total =L
Test Frequency Measured Output Power Power Limit Margin Power
MHz Setting
H \ dBm dB Numeric Numeric
5290 11.14 16.96 19.74 20.00 -0.26 -6.0
5295 10.98 16.89 19.65 20.00 -0.35 -6.0
5300 10.94 16.91 19.66 20.00 -0.34 -6.0

Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-01 MEASURING RF OUTPUT POWER

Uncertainty: | +1.33 dB

NOTE: KDB 412172 D01 was used to determine the EIRP from the results of a power measurements performed under far-field
conditions with respect to all transmit and receive (measurement) antennas.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

5470-5725 MHz
The following table identifies the power referenced to the “antenna ports’

Equipment Configuration for RF Output Power

Variant: | 20MHz Bandwidth Duty Cycle (%): | 99
Data Rate: | 78 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256 QAM Beam Forming Gain (Y)(dB): | Not Applicable
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Calculated Total . . EUT
Test Frequency Measured Output Power Power Limit Margin Power
MHz Setting
H \Y dBm dB Numeric Numeric
5490 12.23 16.79 19.87 20.00 -0.13 -4.0
5590 11.89 16.54 19.59 20.00 -0.41 -5.0
5705 13.09 16.09 19.63 20.00 -0.37 -4.0

Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-01 MEASURING RF OUTPUT POWER
Uncertainty: | +1.33 dB

NOTE: KDB 412172 D01 was used to determine the EIRP from the results of a power measurements performed under far-field
conditions with respect to all transmit and receive (measurement) antennas.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for RF Output Power

Variant: | 40MHz Bandwidth Duty Cycle (%): |91
Data Rate: | 180 MBit/s Antenna Gain (dBi): [ 10.0
Modulation: | 256 QAM Beam Forming Gain (Y)(dB): | Not Applicable
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Calculated Total ST
Test Frequency Measured Output Power Power Limit Margin Power
MHz Setting
H Vv dBm dB Numeric | Numeric
5500 10.26 15.34 18.29 20.00 -1.71 -6.0*
5580 11.88 16.7 19.71 20.00 -0.29 -5.0
5695 13.32 16.25 19.81 20.00 -0.19 -4.5

Note* = Power reduction due to Band Edge Testing

Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-01 MEASURING RF OUTPUT POWER
Uncertainty: [ +1.33 dB

NOTE: KDB 412172 D01 was used to determine the EIRP from the results of a power measurements performed under far-field
conditions with respect to all transmit and receive (measurement) antennas.
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Title: Radwin NEO, NEO DUO
FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

¥ Y/, To:
MIC(‘}M Serial #: RDWN73-U6 Rev A

Equipment Configuration for RF Output Power

Variant: | 80MHz Bandwidth Duty Cycle (%): | 85
Data Rate: | 390 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256 QAM Beam Forming Gain (Y)(dB): | Not Applicable
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Calculated Total =L
Test Frequency Measured Output Power Power Limit Margin Power
MHz Setting
H \ dBm dB Numeric Numeric
5525 7.12 12.9 15.69 20.00 -4.31 -10.0*
5560 11.54 16.43 19.42 20.00 -0.58 -6.0
5675 13.14 15.96 19.56 20.00 -0.44 -5.0

Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-01 MEASURING RF OUTPUT POWER

Uncertainty: | £1.33 dB

NOTE: KDB 412172 D01 was used to determine the EIRP from the results of a power measurements performed under far-field
conditions with respect to all transmit and receive (measurement) antennas.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

9.1.2 Beamforming

5250-5350 MHz
The following table identifies the power referenced to the ‘antenna ports’

| Equipment Configuration for RF Output Power

Variant: | 20MHz Bandwidth Duty Cycle (%): | 99
Data Rate: | 78 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256 QAM Beam Forming Gain (Y)(dB): | 6.0
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Calculated Total . . ]
Test Frequency Measured Output Power Power Limit Margin Power
MHz Setting
H V dBm dB Numeric Numeric
5265 11.66 16.78 13.72 14.00 -0.28 -10.5
5300 12.4 16.75 13.88 14.00 -0.12 -10.5
5330 12.02 16.86 13.86 14.00 -0.14 -10.5

Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-01 MEASURING RF OUTPUT POWER

Uncertainty: | £1.33 dB

NOTE: KDB 412172 D01 was used to determine the EIRP from the results of a power measurements performed under far-field
conditions with respect to all transmit and receive (measurement) antennas.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for RF Output Power

Variant: | 40MHz Bandwidth Duty Cycle (%): |91
Data Rate: | 180 MBit/s Antenna Gain (dBi): [ 10.0
Modulation: | 256 QAM Beam Forming Gain (Y)(dB): [ 6.0
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Calculated Total At . Gl
Test Frequency Measured Output Power Power Limit Margin Power
MHz Setting
H \ dBm dB Numeric | Numeric
5275 12.14 16.72 13.79 14.00 -0.21 -10.5
5300 12.4 16.66 13.82 14.00 -0.18 -10.5
5320 12.14 16.7 13.78 14.00 -0.22 -10.5

Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-01 MEASURING RF OUTPUT POWER
Uncertainty: | +1.33 dB

NOTE: KDB 412172 D01 was used to determine the EIRP from the results of a power measurements performed under far-field
conditions with respect to all transmit and receive (measurement) antennas.
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Title: Radwin NEO, NEO DUO
FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

¥ Y/, To:
MIC(‘}M Serial #: RDWN73-U6 Rev A

Equipment Configuration for RF Output Power

Variant: | 80MHz Bandwidth Duty Cycle (%): | 85
Data Rate: | 390 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256 QAM Beam Forming Gain (Y)(dB): | 6.0
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Calculated Total ST
Test Frequency Measured Output Power Power Limit Margin Power
MHz Setting
H Vv dBm dB Numeric | Numeric
5290 11.39 16.25 13.25 14.00 -0.75 -11.0
5295 11.48 16.3 13.31 14.00 -0.69 -11.0
5300 11.59 16.33 13.36 14.00 -0.64 -11.0

Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-01 MEASURING RF OUTPUT POWER

Uncertainty: | +1.33 dB

NOTE: KDB 412172 D01 was used to determine the EIRP from the results of a power measurements performed under far-field
conditions with respect to all transmit and receive (measurement) antennas.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

5470-5725 MHz
The following table identifies the power referenced to the “antenna ports’

Equipment Configuration for RF Output Power

Variant: | 20MHz Bandwidth Duty Cycle (%): | 99
Data Rate: | 78 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256 QAM Beam Forming Gain (Y)(dB): | 6.0
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Calculated Total . . EUT
Test Frequency Measured Output Power Power Limit Margin Power
MHz Setting
H \Y dBm dB Numeric Numeric
5490 13.46 15.76 13.54 14.00 -0.46 -9.0
5590 13.25 15.63 13.38 14.00 -0.62 -10.0
5705 14.47 15.35 13.71 14.00 -0.29 -9.5

Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-01 MEASURING RF OUTPUT POWER
Uncertainty: | +1.33 dB

NOTE: KDB 412172 D01 was used to determine the EIRP from the results of a power measurements performed under far-field
conditions with respect to all transmit and receive (measurement) antennas.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for RF Output Power

Variant: | 40MHz Bandwidth Duty Cycle (%): |91
Data Rate: | 180 MBit/s Antenna Gain (dBi): [ 10.0
Modulation: | 256 QAM Beam Forming Gain (Y)(dB): [ 6.0
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Calculated Total ST
Test Frequency Measured Output Power Power Limit Margin Power
MHz Setting
H Vv dBm dB Numeric | Numeric
5500 13.54 15.76 13.57 14.00 -0.43 -9.5
5580 14.02 16.04 13.93 14.00 -0.07 -9.5
5695 14.72 15.36 13.83 14.00 -0.17 -9.5

Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-01 MEASURING RF OUTPUT POWER
Uncertainty: | +1.33 dB

NOTE: KDB 412172 D01 was used to determine the EIRP from the results of a power measurements performed under far-field
conditions with respect to all transmit and receive (measurement) antennas.

Issue Date: 19™ April 2021 Page: 33 of 218

This test report may be reproduced in full only. The document may only be updated by MiCOM Labs
personnel. All changes will be noted in the Document History section of the report.
MiCOM Labs, 575 Boulder Court, Pleasanton, California 94566 USA, Phone: +1 (925) 462 0304, Fax: +1 (925) 462 0306, www.micomlabs.com



http://www.micomlabs.com/

Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for RF Output Power

Variant: | 80MHz Bandwidth Duty Cycle (%): | 85
Data Rate: | 390 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256 QAM Beam Forming Gain (Y)(dB): | 6.0
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Calculated Total ST
Test Frequency Measured Output Power Power Limit Margin Power
MHz Setting
H Vv dBm dB Numeric | Numeric
5525 10.87 14.37 11.75 14.00 -2.25 -12.0*
5560 13.56 15.74 13.57 14.00 -0.43 -10.0
5675 14.44 15.06 13.54 14.00 -0.46 -10.0

Note* = Power reduction due to Band Edge Testing

Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-01 MEASURING RF OUTPUT POWER
Uncertainty: [ +1.33 dB

NOTE: KDB 412172 D01 was used to determine the EIRP from the results of a power measurements performed under far-field
conditions with respect to all transmit and receive (measurement) antennas.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

9.2. 26 dB & 99% Bandwidth

Conducted Test Conditions for 26 dB and 99% Bandwidth

Standards: | FCC CFR 47:15.407, RSS-247 Ambient Temp. (°C): | 24.0 - 27.5
Test Heading: | 26 dB and 99 % Bandwidth Rel. Humidity (%): | 32 - 45
Standard Section(s): | 15.407 (a), RSS-247: 6.2.4.1 Pressure (mBars): | 999 - 1001
Reference Document(s): | See Normative References

Test Procedure for 26 dB and 99% Bandwidth Measurement

The bandwidth at 26 dB and 99 % is measured radiated, in a 3 meter chamber, while EUT is operating in transmission mode at the
appropriate center frequency. The Resolution Bandwidth was set to approximately 1% of the emission bandwidth.

Testing was performed under ambient conditions at nominal voltage. Where the device operated with multiple antenna ports i.e.
MIMO device, each port was measured and reported. In this case Vertical a (V) and Horizontal for port b (H).

Test configuration and setup used for the measurement was per the Radiated Test Set-up section specified in this document.
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MICGIVI

Title:
To:
Serial #:

Radwin NEO, NEO DUO

FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

RDWN73-U6 Rev A

Equipment Configuration for 26 dB & 99% Occupied Bandwidth

Variant: | 20 MHz Bandwidth Duty Cycle (%): | Not Applicable
Data Rate: | 78 MBit/s Antenna Gain (dBi): | 10.0

Modulation: | 256QAM Beam Forming Gain (Y)(dB): | Not Applicable
TPC: | Not Applicable Tested By: | IMH

Engineering Test Notes:

Fre;ﬁitncy Measured 26 dB Bandwidth (MHz) 26 dB Bandwidth (MHz)
MHz H V Highest Lowest
5265 22.28 22.12 22.28 22.12
5300 22.28 22.12 22.28 22.12
5330 22.44 22.44 22.44 22.44
Test " .

Frequency Measured 99% Bandwidth (MHz) 99% Bandwidth (MHz)
MHz H V Highest Lowest
5265 17.88 17.96 17.96 17.88
5300 17.80 17.80 17.80 17.80
5330 17.88 17.88 17.88 17.88

Traceability to Industry Recognized Test Methodologies

Work Instruction:

WI-03 MEASURING RF SPECTRUM MASK

Measurement Uncertainty:

+2.81dB

Note: click the links in the above matrix to view the graphical image (plot).
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MICGIVI

Title:
To:
Serial #:

Radwin NEO, NEO DUO

FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

RDWN73-U6 Rev A

Equipment Configuration for 26 dB & 99% Occupied Bandwidth

Variant: | 40 MHz Bandwidth Duty Cycle (%): | Not Applicable
Data Rate: | 180 MBit/s Antenna Gain (dBi): | 10.0

Modulation: | 256QAM Beam Forming Gain (Y)(dB): | Not Applicable
TPC: | Not Applicable Tested By: | IMH

Engineering Test Notes:

Fre;ﬁitncy Measured 26 dB Bandwidth (MHz) 26 dB Bandwidth (MHz)
MHz H V Highest Lowest
5275 44.73 43.93 44.73 43.93
5300 44.26 43.94 44.26 43.94
5320 43.98 46.22 46.22 43.98
Test " .

Frequency Measured 99% Bandwidth (MHz) 99% Bandwidth (MHz)
MHz H V Highest Lowest
5275 36.71 36.55 36.71 36.55
5300 36.71 36.55 36.71 36.55
5320 36.71 36.71 36.71 36.71

Traceability to Industry Recognized Test Methodologies

WI-03 MEASURING RF SPECTRUM MASK
+2.81dB

Work Instruction:

Measurement Uncertainty:

Note: click the links in the above matrix to view the graphical image (plot).
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MICGIVI

Title:
To:
Serial #:

Radwin NEO, NEO DUO

FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

RDWN73-U6 Rev A

Equipment Configuration for 26 dB & 99% Occupied Bandwidth

Variant: | 80 MHz Bandwidth Duty Cycle (%): | Not Applicable
Data Rate: | 390 MBit/s Antenna Gain (dBi): | 10.0

Modulation: | 256QAM Beam Forming Gain (Y)(dB): | Not Applicable
TPC: | Not Applicable Tested By: | IMH

Engineering Test Notes:

Fre;ﬁitncy Measured 26 dB Bandwidth (MHz) 26 dB Bandwidth (MHz)
MHz H V Highest Lowest
5290 89.01 87.40 89.01 87.40
5295 88.05 86.76 88.05 86.76
5300 83.05 87.54 87.54 83.05
Test " .

Frequency Measured 99% Bandwidth (MHz) 99% Bandwidth (MHz)
MHz H V Highest Lowest
5290 76.95 75.99 76.95 75.99
5295 76.31 75.99 76.31 75.99
5300 76.63 75.99 76.63 75.99

Traceability to Industry Recognized Test Methodologies

Work Instruction:

WI-03 MEASURING RF SPECTRUM MASK

Measurement Uncertainty:

+2.81dB

Note: click the links in the above matrix to view the graphical image (plot).
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MICGIVI

Title:
To:
Serial #:

Radwin NEO, NEO DUO

FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

RDWN73-U6 Rev A

Equipment Configuration for 26 dB & 99% Occupied Bandwidth

Variant: | 20 MHz Bandwidth Duty Cycle (%): | Not Applicable
Data Rate: | 78 MBit/s Antenna Gain (dBi): | 10.0

Modulation: | 256QAM Beam Forming Gain (Y)(dB): | Not Applicable
TPC: | Not Applicable Tested By: | IMH

Engineering Test Notes:

Fre;ﬁitncy Measured 26 dB Bandwidth (MHz) 26 dB Bandwidth (MHz)
MHz H V Highest Lowest
5490 22.44 22.44 22.44 22.44
5590 22.12 22.12 22.12 22.12
5705 21.90 22.14 22.14 21.90
Test " .

Frequency Measured 99% Bandwidth (MHz) 99% Bandwidth (MHz)
MHz H V Highest Lowest
5490 17.88 17.96 17.96 17.88
5590 17.88 17.80 17.88 17.80
5705 17.88 17.80 17.88 17.80

Traceability to Industry Recognized Test Methodologies

Work Instruction:

WI-03 MEASURING RF SPECTRUM MASK

Measurement Uncertainty:

+2.81dB

Note: click the links in the above matrix to view the graphical image (plot).
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MICGIVI

Title:
To:
Serial #:

Radwin NEO, NEO DUO

FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

RDWN73-U6 Rev A

Equipment Configuration for 26 dB & 99% Occupied Bandwidth

Variant: | 40 MHz Bandwidth Duty Cycle (%): | Not Applicable
Data Rate: | 180 MBit/s Antenna Gain (dBi): | 10.0

Modulation: | 256QAM Beam Forming Gain (Y)(dB): | Not Applicable
TPC: | Not Applicable Tested By: | IMH

Engineering Test Notes:

Fre;ﬁitncy Measured 26 dB Bandwidth (MHz) 26 dB Bandwidth (MHz)
MHz H V Highest Lowest
5500 45.37 44.57 45.37 44.57
5580 45.21 44.25 4521 44.25
5695 44.09 43.29 44.09 43.29
Test " .

Frequency Measured 99% Bandwidth (MHz) 99% Bandwidth (MHz)
MHz H V Highest Lowest
5500 36.87 36.55 36.87 36.55
5580 36.71 36.55 36.71 36.55
5695 36.55 36.71 36.71 36.55

Traceability to Industry Recognized Test Methodologies

Work Instruction:

WI-03 MEASURING RF SPECTRUM MASK

Measurement Uncertainty:

+2.81dB

Note: click the links in the above matrix to view the graphical image (plot).
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MICGIVI

Title:
To:
Serial #:

Radwin NEO, NEO DUO

FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

RDWN73-U6 Rev A

Equipment Configuration for 26 dB & 99% Occupied Bandwidth

Variant: | 80 MHz Bandwidth Duty Cycle (%): | Not Applicable
Data Rate: | 390 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256QAM Beam Forming Gain (Y)(dB): | Not Applicable
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Fre;ﬁitncy Measured 26 dB Bandwidth (MHz) 26 dB Bandwidth (MHz)
MHz H V Highest Lowest
5525 89.01 87.16 89.01 87.16
5560 88.50 86.57 88.50 86.57
5675 87.54 86.57 87.54 86.57
Test " .

Frequency Measured 99% Bandwidth (MHz) 99% Bandwidth (MHz)
MHz H V Highest Lowest
5525 76.95 76.31 76.95 76.31
5560 76.31 76.31 76.31 76.31
5675 76.31 76.31 76.31 76.31

Traceability to Industry Recognized Test Methodologies

Work Instruction: | WI-03 MEASURING RF SPECTRUM MASK

Measurement Uncertainty: | +2.81 dB

Note: click the links in the above matrix to view the graphical image (plot).
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

9.3. Power Spectral Density

Conducted Test Conditions for Power Spectral Density

Standard: | FCC CFR 47:15.407, RSS-247 Ambient Temp. (°C): | 24.0-27.5
Test Heading: | Power Spectral Density Rel. Humidity (%): | 32 - 45
Standard Section(s): | FCC CFR 47:15.407, RSS-247 Pressure (mBars): | 999 - 1001
Reference Document(s): | KDB 789033 - D02 General UNII Test Procedures New Rules vO1

Test Procedure for Power Spectral Density

The In-Band power spectral density was measured using the measure and sum approach per FCC KDB 662911 (D01 Multiple
Transmitter Output v02.)

Measure and sum the spectra across the outputs. With this technique, spectra are measured at each output of the device at the
required resolution bandwidth. The individual spectra are then summed mathematically in linear power units. Unlike in-band power
measurements, in which the sum involves a single measured value (output power) from each output, measurements for compliance
with PSD limits involve summing entire spectra across corresponding frequency bins on the various outputs. Consistency is
maintained for any device with N transmitter outputs to be certain the individual outputs are all aligned with the same span and same
number of points. In this instance, the linear power spectrum value within the first spectral bin of output 0 is summed with that in the
first spectral bin of output 1, and the first spectral bin of output 2, and so on up to the Nth output to obtain the true value for the first
frequency bin of the summed spectrum. The summed spectrum value for each frequency bin is computed in this fashion. These
summed spectral values were calculated on a computer, and the results read back into the spectrum analyzer as a data file to
produce a representative plot of total spectral power density.

Calculated Power = A + 10 log (1/x) dBm
A = Total Power Spectral Density [10 Log10 (10a/10 + 10 b/10 + 10c/10 + 10d/10)]
x = Duty Cycle

Test configuration and setup used for the measurement was per the Radiated Test Set-up section specified in this document.
Supporting KDB’s referenced below.

KDB 662911 D01 & KDB 662911 D02

Radiated measurements used for compliance with conducted limits, the following steps are required to ensure that the total emission
power s determined for equipment driving cross polarized antennas:

(1) Measure radiated emissions with vertical and horizontal polarizations of the measurement antenna;
(2) Convert each radiated measurement to transmit power based on the antenna gain;

EIRP level to an equivalent electric field strength using the following relationship:
E = EIRP — 20*log (D) + 104.8

Where:

E = electric field strength in dBuV/m,

EIRP = equivalent isotropic radiated power in dBm
D = specified measurement distance in meters.

(3) Sum the powers or PSDs across the two polarizations to compare the resultant electric field strength level to the applicable limit.
Calculated Power = A + G + Y+ 10 log (1/x) dBm

A = Total Power [10*Log10 (10%° + 1010 + 10910 + 10%10)]

G = Antenna Gain

Y = Beamforming Gain
x = Duty Cycle (average power measurements only)
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

Limits Maximum Power Spectral Density

Operating Frequency Band 5250-5350 and 5470 — 5725 MHz

15. 407 (a)(3), RSS-247:6.2.4.1

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the frequency bands of operation
shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in megahertz. In addition, the
maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum power spectral density shall be reduced
by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

9.3.1. Non-Beamforming

Equipment Configuration for Power Spectral Density

Variant: | 20 MHz Bandwidth Duty Cycle (%): | 99
Data Rate: | 78 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256QAM Beam Forming Gain (Y)(dB): | Not Applicable
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Test Measured Power Spectral Density Summation Peak

Frequenc Marker + DCCF Limit Margin
q y (d BUV/MHZ) (+0.0 dB)
MHz H \ dBm/MHz dBm/MHz dB
5265 98.72 104.29 0.13 7.00 -6.87
5300 98.28 102.31 -1.47 7.00 -8.47
5330 97.85 102.57 -1.40 7.00 -8.40

Traceability to Industry Recognized Test Methodologies

Work Instruction: | WI-03 MEASURING RF SPECTRUM MASK

Measurement Uncertainty: | 2.81 dB

DCCF - Duty Cycle Correction Factor
Note: click the links in the above matrix to view the graphical image (plot).

KDB 789033 - D02 General UNII Test Procedures New Rules v01 was used to calculate the above Power Spectral Density
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for Power Spectral Density

Variant: | 40 MHz Bandwidth Duty Cycle (%): |91
Data Rate: | 180 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256QAM Beam Forming Gain (Y)(dB): | Not Applicable
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Test Measured Power Spectral Density Summation Peak

Frequenc Marker + DCCF Limit Margin
qu y (d BUV/MHZ) (+0.41 dB)
MHz H dBm/MHz dBm/MHz dB
5275 96.4 100.71 -2.74 7.00 -9.74
5300 96.06 100.34 -3.10 7.00 -10.10
5320 96.76 100.5 -3.06 7.00 -10.06

Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-03 MEASURING RF SPECTRUM MASK
Measurement Uncertainty: | +2.81 dB

DCCF — Duty Cycle Correction Factor

Note: click the links in the above matrix to view the graphical image (plot).

KDB 789033 - D02 General UNII Test Procedures New Rules vO1 was used to calculate the above Power Spectral Density
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for Power Spectral Density

Variant: | 80 MHz Bandwidth Duty Cycle (%): | 85
Data Rate: | 390 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256QAM Beam Forming Gain (Y)(dB): | Not Applicable
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Test Measured Power Spectral Density Summation Peak

Frequenc Marker + DCCF Limit Margin
qu y (dBUV/MHZ) (+0.71 dB)
MHz H \ dBm/MHz dBm/MHz dB
5290 92.87 96.93 -6.15 7.00 -13.15
5295 93.14 96.75 -6.20 7.00 -13.20
5300 93.17 96.37 -6.45 7.00 -13.45

Traceability to Industry Recognized Test Methodologies

Work Instruction: | WI-03 MEASURING RF SPECTRUM MASK

Measurement Uncertainty: | +2.81 dB

DCCF — Duty Cycle Correction Factor

Note: click the links in the above matrix to view the graphical image (plot).

KDB 789033 - D02 General UNII Test Procedures New Rules vO1 was used to calculate the above Power Spectral Density
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for Power Spectral Density

Variant: | 20 MHz Bandwidth Duty Cycle (%): | 99
Data Rate: | 78 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256QAM Beam Forming Gain (Y)(dB): | Not Applicable
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Test Measured Power Spectral Density Summation Peak

Frequenc Marker + DCCF Limit Margin
q y (d BUV/MHZ) (+0.0 dB)
MHz H \ dBm/MHz dBm/MHz dB
5490 100.21 103.65 0.04 7.00 -6.96
5590 99.81 102.69 -0.73 7.00 -7.93
5705 101.12 102.06 -0.60 7.00 -7.60

Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-03 MEASURING RF SPECTRUM MASK
Measurement Uncertainty: | 2.81 dB

DCCF - Duty Cycle Correction Factor
Note: click the links in the above matrix to view the graphical image (plot).

KDB 789033 - D02 General UNII Test Procedures New Rules v01 was used to calculate the above Power Spectral Density
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for Power Spectral Density

Variant: | 40 MHz Bandwidth Duty Cycle (%): |91
Data Rate: | 180 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256QAM Beam Forming Gain (Y)(dB): | Not Applicable
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Test Measured Power Spectral Density Summation Peak

Frequenc Marker + DCCF Limit Margin
qu y (d BUV/MHZ) (+0.41 dB)
MHz H \ dBm/MHz dBm/MHz dB
5500 95.73 96.96 -5.42 7.00 -12.42
5580 97.56 99.63 -3.09 7.00 -10.09
5695 98.60 99.25 -2.87 7.00 -9.87

Traceability to Industry Recognized Test Methodologies

Work Instruction: | WI-03 MEASURING RF SPECTRUM MASK
Measurement Uncertainty: | +2.81 dB

DCCF — Duty Cycle Correction Factor

Note: click the links in the above matrix to view the graphical image (plot).

KDB 789033 - D02 General UNII Test Procedures New Rules vO1 was used to calculate the above Power Spectral Density
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for Power Spectral Density

Variant: | 80 MHz Bandwidth Duty Cycle (%): | 85
Data Rate: | 390 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256QAM Beam Forming Gain (Y)(dB): | Not Applicable
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Test Measured Power Spectral Density Summation Peak

Frequenc Marker + DCCF Limit Margin
qu y (dBUV/MHZ) (+0.71 dB)
MHz H \ dBm/MHz dBm/MHz dB
5525 88.93 91.44 -11.15 7.00 -18.15
5560 93.74 96.2 -6.37 7.00 -13.37
5675 94.96 96.44 -5.75 7.00 -12.75

Traceability to Industry Recognized Test Methodologies

Work Instruction: | WI-03 MEASURING RF SPECTRUM MASK

Measurement Uncertainty: | +2.81 dB

DCCF — Duty Cycle Correction Factor

Note: click the links in the above matrix to view the graphical image (plot).

KDB 789033 - D02 General UNII Test Procedures New Rules vO1 was used to calculate the above Power Spectral Density
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Title: Radwin NEO, NEO DUO
FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

¥ Y/, To:
MIC(‘}M Serial #: RDWN73-U6 Rev A

9.3.2. Beamforming

Equipment Configuration for Power Spectral Density

Variant: | 20 MHz Bandwidth Duty Cycle (%): | 99
Data Rate: | 78 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256QAM Beam Forming Gain (Y)(dB): | 6.0
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Test Measured Power Spectral Density Summation Peak

Frequenc Marker + DCCF Limit Margin
q y (d BUV/MHZ) (+0.0 dB)
MHz H \ dBm/MHz dBm/MHz dB
5265 100.64 106.84 -3.45 1.00 -4.45
5300 101.43 105.66 -4.18 1.00 -5.18
5330 100.32 105.04 -4.93 1.00 -5.93

Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-03 MEASURING RF SPECTRUM MASK

Measurement Uncertainty: | 2.81 dB

DCCF - Duty Cycle Correction Factor
Note: click the links in the above matrix to view the graphical image (plot).

KDB 789033 - D02 General UNII Test Procedures New Rules v01 was used to calculate the above Power Spectral Density
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for Power Spectral Density

Variant: | 40 MHz Bandwidth Duty Cycle (%): |91
Data Rate: | 180 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256QAM Beam Forming Gain (Y)(dB): | 6.0
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Test Measured Power Spectral Density Summation Peak

Frequenc Marker + DCCF Limit Margin
q y (d BUV/MHZ) (+0.41 dB)
MHz H \ dBm/MHz dBm/MHz dB
5275 98.26 101.78 -7.44 1.00 -8.44
5300 97.64 102.64 -7.15 1.00 -8.15
5320 97.62 102.55 -7.06 1.00 -8.06

Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-03 MEASURING RF SPECTRUM MASK
Measurement Uncertainty: | +2.81 dB

DCCF — Duty Cycle Correction Factor

Note: click the links in the above matrix to view the graphical image (plot).

KDB 789033 - D02 General UNII Test Procedures New Rules vO1 was used to calculate the above Power Spectral Density
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for Power Spectral Density

Variant: | 80 MHz Bandwidth Duty Cycle (%): | 85
Data Rate: | 390 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256QAM Beam Forming Gain (Y)(dB): | 6.0
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Test Measured Power Spectral Density Summation Peak

Frequenc Marker + DCCF Limit Margin
q y (d BUV/MHZ) (+0.71 dB)
MHz H \ dBm/MHz dBm/MHz dB
5290 92.84 98.14 -11.26 1.00 -12.26
5295 92.82 97.96 -11.40 1.00 -12.40
5300 93.81 97.65 -11.37 1.00 -12.37

Traceability to Industry Recognized Test Methodologies

Work Instruction: | WI-03 MEASURING RF SPECTRUM MASK

Measurement Uncertainty: | +2.81 dB

DCCF — Duty Cycle Correction Factor

Note: click the links in the above matrix to view the graphical image (plot).

KDB 789033 - D02 General UNII Test Procedures New Rules vO1 was used to calculate the above Power Spectral Density
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Title: Radwin NEO, NEO DUO
FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

¥ Y/, To:
MIC(‘}M Serial #: RDWN73-U6 Rev A

Equipment Configuration for Power Spectral Density

Variant: | 20 MHz Bandwidth Duty Cycle (%): | 99
Data Rate: | 78 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256QAM Beam Forming Gain (Y)(dB): | 6.0
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Test Measured Power Spectral Density Summation Peak

Frequenc Marker + DCCF Limit Margin
q y (d BUV/MHZ) (+0.0 dB)
MHz H \ dBm/MHz dBm/MHz dB
5490 101.21 102.76 -6.16 1.00 -7.16
5590 99.86 102.39 -6.91 1.00 -7.91
5705 100.95 102.19 -6.60 1.00 -7.60

Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-03 MEASURING RF SPECTRUM MASK

Measurement Uncertainty: | 2.81 dB

DCCF - Duty Cycle Correction Factor
Note: click the links in the above matrix to view the graphical image (plot).

KDB 789033 - D02 General UNII Test Procedures New Rules v01 was used to calculate the above Power Spectral Density

Issue Date: 19™ April 2021 Page: 53 of 218

This test report may be reproduced in full only. The document may only be updated by MiCOM Labs
personnel. All changes will be noted in the Document History section of the report.
MiCOM Labs, 575 Boulder Court, Pleasanton, California 94566 USA, Phone: +1 (925) 462 0304, Fax: +1 (925) 462 0306, www.micomlabs.com



http://www.micomlabs.com/

Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for Power Spectral Density

Variant: | 40 MHz Bandwidth Duty Cycle (%): |91
Data Rate: | 180 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256QAM Beam Forming Gain (Y)(dB): | 6.0
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:

Test Measurement Results

Test Measured Power Spectral Density Summation Peak

Frequenc Marker + DCCF Limit Margin
q y (dBuVI/MHz) (+0.41 dB)
MHz H \ dBm/MHz dBm/MHz dB
5500 98.08 99.81 -8.78 1.00 -9.78
5580 97.82 100.65 -8.35 1.00 -9.35
5695 98.61 99.53 -8.71 1.00 -9.71

Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-03 MEASURING RF SPECTRUM MASK
Measurement Uncertainty: | +2.81 dB

DCCF — Duty Cycle Correction Factor

Note: click the links in the above matrix to view the graphical image (plot).

KDB 789033 - D02 General UNII Test Procedures New Rules vO1 was used to calculate the above Power Spectral Density
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MICGIVI

Title:
To:
Serial #:

Radwin NEO, NEO DUO

FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

RDWN73-U6 Rev A

Equipment Configuration for Power Spectral Density

Variant: | 80 MHz Bandwidth Duty Cycle (%): | 85
Data Rate: | 390 MBit/s Antenna Gain (dBi): | 10.0
Modulation: | 256QAM Beam Forming Gain (Y)(dB): | 6.0
TPC: | Not Applicable Tested By: | IMH
Engineering Test Notes:
Test Measurement Results
Test Measured Power Spectral Density Summation Peak o _
Frequency (dBUVIMHZ) Ma(ﬂ((f g BC)CF Limit Margin
MHz H \ dBm/MHz dBm/MHz dB
5525 91.48 95.35 -13.68 1.00 -14.68
5560 94.51 97.60 -11.19 1.00 -12.19
5675 95.68 96.52 -11.39 1.00 -12.39
Traceability to Industry Recognized Test Methodologies
Work Instruction: | WI-03 MEASURING RF SPECTRUM MASK
Measurement Uncertainty: | +2.81 dB

DCCF — Duty Cycle Correction Factor

Note: click the links in the above matrix to view the graphical image (plot).

KDB 789033 - D02 General UNII Test Procedures New Rules vO1 was used to calculate the above Power Spectral Density
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Title: Radwin NEO, NEO DUO

> To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MlC(}M Serial #.  RDWN73-U6 Rev A

9.4. Radiated

Radiated Test Conditions for Radiated Spurious and Band-Edge Emissions

Standard: | FCC CFR 47:15.407 Ambient Temp. (°C): | 20.0 - 24.5

Radiated Spurious and Band-
Edge Emissions

Standard Section(s): | 15.407 (b), 15.205, 15.209 Pressure (mBars): | 999 - 1001

Test Heading: Rel. Humidity (%): | 32 - 45

Reference Document(s): | See Normative References

Test Procedure for Radiated Spurious and Band-Edge Emissions

Radiated emissions for restricted bands above 1 GHz are measured in the anechoic chamber at a 3-meter distance on every azimuth
in both horizontal and vertical polarities. The emissions are recorded and maximized as a function of azimuth by rotation through
360° with a spectrum analyzer in peak hold mode. Depending on the frequency band spanned a notch filter was used to remove the
fundamental frequency. The highest emissions relative to the limit are listed for each frequency spanned.

Measurements on any restricted band frequency or frequencies above 1 GHz are based on the use of measurement instrumentation
employing peak and average detectors. All measurements were performed using a resolution bandwidth of 1 MHz.

Test configuration and setup for Undesirable Measurement were per the Radiated Test Set-up specified in this document.
15.407 (b) Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the maximum emissions outside of
the frequency bands of operation shall be attenuated in accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz band shall not exceed an
e.i.r.p. of =27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz band shall not exceed an
e.i.r.p. of =27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725 GHz band shall not exceed
an e.i.r.p. of —27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band: All emissions within the frequency range from the band edge to 10
MHz above or below the band edge shall not exceed an e.i.r.p. of =17 dBm/MHz; for frequencies 10 MHz or greater above or
below the band edge, emissions shall not exceed an e.i.r.p. of =27 dBm/MHz.

(5) The emission measurements shall be performed using a minimum resolution bandwidth of 1 MHz. A lower resolution
bandwidth may be employed near the band edge, when necessary, provided the measured energy is integrated to show the
total power over 1 MHz.

(6) Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in §15.209. Further, any U-NI|
devices using an AC power line are required to comply also with the conducted limits set forth in §15.207.

(7) The provisions of §15.205 apply to intentional radiators operating under this section.

(8) When measuring the emission limits, the nominal carrier frequency shall be adjusted as close to the upper and lower
frequency band edges as the design of the equipment permits.

Limits for Restricted Bands (15.205, 15.209)
Peak emission: 74 dBuV/m
Average emission: 54 dBuV/m

Field Strength Calculation

The field strength is calculated by adding the Antenna Factor and Cable Loss, and subtracting Amplifier Gain from the
measured reading. All factors are included in the reported data.

FS=R +AF + CORR - FO

where:
FS = Field Strength
R = Measured Spectrum analyzer Input Amplitude
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

AF = Antenna Factor
CORR = Correction Factor = CL — AG + NFL
CL = Cable Loss
AG = Amplifier Gain
FO = Distance Falloff Factor
NFL = Notch Filter Loss
Example:
The following formulais used to convert the equipment isotropic radiated power (eirp) to field strength (dBuv/m);
£=1000000><430£/
3 pVim
where P is the EIRP in Watts
Therefore: -27 dBm/MHz equates to 68.23 dBuV/m
Conversion between dBmV/m (or dBmV) and mV/m (or mV) are as follows:
Level (dBmV/m) = 20 * Log (level (mV/m))
40 dBmV/m =100 mV/m
48 dBmV/m =250 mV/m
Restricted Bands of Operation (15.205)
(a) Except as shown in paragraph (d) of this section, only spurious emissions are permitted in any of the frequency bands listed
below:
Frequency Band
MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 45-5.15
0.495-0.505 16.69475-16.69525 608-614 5.35-5.46
2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-95
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 Above 38.6
13.36-13.41
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

(b) Except as provided in paragraphs (d) and (e) of this section, the field strength of emissions appearing within these frequency
bands shall not exceed the limits shown in §15.209. At frequencies equal to or less than 1000 MHz, compliance with the limits in
815.209 shall be demonstrated using measurement instrumentation employing a CISPR quasi-peak detector. Above 1000 MHz,
compliance with the emission limits in §15.209 shall be demonstrated based on the average value of the measured emissions. The
provisions in §15.35 apply to these measurements.

(c) Except as provided in paragraphs (d) and (e) of this section, regardless of the field strength limits specified elsewhere in this
subpart, the provisions of this section apply to emissions from any intentional radiator.

(d) The following devices are exempt from the requirements of this section:

(1) Swept frequency field disturbance sensors operating between 1.705 and 37 MHz provided their emissions only sweep
through the bands listed in paragraph (a) of this section, the sweep is never stopped with the fundamental emission within the
bands listed in paragraph (a) of this section, and the fundamental emission is outside of the bands listed in paragraph (a) of this
section more than 99% of the time the device is actively transmitting, without compensation for duty cycle.

(2) Transmitters used to detect buried electronic markers at 101.4 kHz which are employed by telephone companies.
(3) Cable locating equipment operated pursuant to §15.213.

(4) Any equipment operated under the provisions of §15.253, 15.255, and 15.256 in the frequency band 75-85 GHz, or §15.257
of this part.

(5) Biomedical telemetry devices operating under the provisions of §15.242 of this part are not subject to the restricted band
608-614 MHz but are subject to compliance within the other restricted bands.

(6) Transmitters operating under the provisions of subparts D or F of this part.
(7) Devices operated pursuant to §15.225 are exempt from complying with this section for the 13.36-13.41 MHz band only.

(8) Devices operated in the 24.075-24.175 GHz band under §15.245 are exempt from complying with the requirements of this
section for the 48.15-48.35 GHz and 72.225-72.525 GHz bands only, and shall not exceed the limits specified in §15.245(b).

(9) Devices operated in the 24.0-24.25 GHz band under 815.249 are exempt from complying with the requirements of this
section for the 48.0-48.5 GHz and 72.0-72.75 GHz bands only, and shall not exceed the limits specified in §15.249(a).

(e) Harmonic emissions appearing in the restricted bands above 17.7 GHz from field disturbance sensors operating under the
provisions of §15.245 shall not exceed the limits specified in §15.245(b).
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MICGIVI

Title:
To:
Serial #:

9.4.1. TX Spurious & Restricted Band Emissions
9.4.1.1. RADWIN MR0269440

Radwin NEO, NEO DUO
FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
RDWN73-U6 Rev A

Equipment Configuration for TX Spurious & Restricted Band Emissions

Antenna: | RADWIN MR0269440 Variant: | 20MHz
Antenna Gain (dBi): [ 10.00 Modulation: | 256QAM
Beam Forming Gain (Y): | Not Applicable Duty Cycle (%): | 99
Channel Frequency (MHz): | 5265.00 Data Rate: | 78.00 MBit/s
Power Setting: | 3.0 Tested By: | IMH
Test Measurement Results
1000.00 - 18000.00 MHz
Num |Frequency| Raw | Cable AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBupVvV L((j);s dB/m | dBpV/m Type cm Deg |(dBuV/im| dB [Fail
#1 4779.65 61.54 2.86 -12.45 | 51.95 Max Peak Horizontal | 188 320 68.2 -16.3 Pass
#2 4779.65 47.69 2.86 -12.45 | 38.10 Max Avg Horizontal | 188 320 54.0 -15.9 Pass
#3 4810.97 63.88 2.85 | -12.42 | 54.31 Max Peak |Horizontal | 187 352 68.2 -13.9 Pass
#4 4810.97 49.45 2.85 | -12.42 | 39.88 Max Avg Horizontal | 187 352 54.0 -14.1 Pass
#5 5265.74 82.29 2.90 | -12.22 | 72.97 | Fundamental | Vertical 200 0 - -
#6 6326.92 54.19 3.30 -9.30 48.19 Peak (NRB) | Vertical 200 19 - - Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for TX Spurious & Restricted Band Emissions

Antenna: | RADWIN MR0269440 Variant: | 20MHz
Antenna Gain (dBi): [ 10.00 Modulation: | 256QAM
Beam Forming Gain (Y): | Not Applicable Duty Cycle (%): |99
Channel Frequency (MHz): | 5300.00 Data Rate: | 78.00 MBit/s
Power Setting: | 3.0 Tested By: | IMH

Test Measurement Results

1000.00 - 18000.00 MHz

Num |Frequency| Raw | Cable AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBpV | Loss | dB/m |dBupV/m Type cm Deg |(dBuV/im| dB [Fail
dB

#1 4809.08 65.34 2.85 -12.42 | 55.77 Max Peak Horizontal | 178 354 68.2 -12.5 Pass
#2 4809.08 50.87 2.85 | -12.42 | 41.30 Max Avg Horizontal | 178 354 54.0 -12.7 Pass
#3 4836.76 65.39 281 | -12.54 | 55.66 Max Peak |Horizontal| 180 355 68.2 -12.6 Pass
#4 4836.76 51.47 2.81 | -12.54 | 41.74 Max Avg Horizontal | 180 355 54.0 -12.3 Pass
#5 5295.95 81.18 3.02 -12.01 | 72.19 Fundamental | Vertical 150 0 -- --

#6 6073.01 52.72 3.24 -10.08 | 45.88 Peak (NRB) |Horizontal| 150 63 -- -- Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for TX Spurious & Restricted Band Emissions

Antenna: | RADWIN MR0269440 Variant: | 20MHz
Antenna Gain (dBi): [ 10.00 Modulation: | 256QAM
Beam Forming Gain (Y): | Not Applicable Duty Cycle (%): |99
Channel Frequency (MHz): | 5330.00 Data Rate: | 78.00 MBit/s
Power Setting: | 3.0 Tested By: | IMH

Test Measurement Results

1000.00 - 18000.00 MHz

Num |Frequency| Raw | Cable AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBpV | Loss | dB/m |dBupV/m Type cm Deg |(dBuV/im| dB [Fail

dB
#1 4810.72 62.55 2.85 -12.42 | 52.98 Max Peak Horizontal | 196 0 68.2 -15.3 Pass
#2 4810.72 48.42 2.85 | -12.42 | 38.85 Max Avg Horizontal | 196 0 54.0 -15.2 Pass

#3 4837.13 63.15 2.81 | -12.55 | 5341 Max Peak |Horizontal | 185 336 68.2 -14.8 Pass
#4 4837.13 49.36 2.81 | -12.55 | 39.62 Max Avg Horizontal | 185 336 54.0 -14.4 Pass
#5 5324.72 77.90 2.96 -11.98 68.88 Fundamental Vertical 150 0 -- --

#6 6252.83 51.45 3.26 -9.48 45.23 Peak (NRB) Vertical 150 74 -- -- Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for TX Spurious & Restricted Band Emissions

Antenna: | RADWIN MR0269440 Variant: | 20MHz
Antenna Gain (dBi): [ 10.00 Modulation: | 256QAM
Beam Forming Gain (Y): | Not Applicable Duty Cycle (%): |99
Channel Frequency (MHz): | 5490.00 Data Rate: | 78.00 MBit/s
Power Setting: | 3.0 Tested By: | IMH

Test Measurement Results

1000.00 - 18000.00 MHz

Num |Frequency| Raw | Cable AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBpV | Loss | dB/m |dBupV/m Type cm Deg |(dBuV/im| dB [Fail
dB

#1 4809.00 64.30 2.85 -12.43 | 54.72 Max Peak Horizontal | 190 357 68.2 -13.5 Pass
#2 4809.00 50.33 2.85 | -12.43 | 40.75 Max Avg Horizontal | 190 357 54.0 -13.3 Pass
#3 4843.34 64.45 2.85 | -12.55 | 54.75 Max Peak |Horizontal | 182 336 68.2 -13.5 Pass
#4 4843.34 50.32 2.85 | -12.55 | 40.62 Max Avg Horizontal | 182 336 54.0 -13.4 Pass
#5 5496.06 67.75 3.06 | -11.64 | 59.17 | Fundamental | Vertical 150 0 -- --

#6 6078.85 53.16 3.25 | -10.04 | 46.37 Peak (NRB) |Horizontal | 150 3 -- -- Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for TX Spurious & Restricted Band Emissions

Antenna: | RADWIN MR0269440 Variant: | 20MHz
Antenna Gain (dBi): [ 10.00 Modulation: | 256QAM
Beam Forming Gain (Y): | Not Applicable Duty Cycle (%): |99
Channel Frequency (MHz): | 5590.00 Data Rate: | 78.00 MBit/s
Power Setting: | 3.0 Tested By: | IMH

Test Measurement Results

1000.00 - 18000.00 MHz

Num |Frequency| Raw | Cable AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBpV | Loss | dB/m |dBupV/m Type cm Deg |(dBuV/im| dB [Fail
dB

#1 4778.28 64.14 2.87 -12.45 | 54.56 Max Peak Horizontal | 193 333 68.2 -13.7 Pass
#2 4778.28 49.05 2.87 | -12.45 | 39.47 Max Avg Horizontal | 193 333 54.0 -14.5 Pass
#3 4809.94 64.42 285 | -12.42 | 54.85 Max Peak |Horizontal| 186 350 68.2 -13.4 Pass
#4 4809.94 50.67 2.85 | -12.42 | 41.10 Max Avg Horizontal | 186 350 54.0 -12.9 Pass
#5 5583.16 75.15 3.12 -11.56 | 66.71 Fundamental | Vertical 200 0 -- --

#6 6253.54 52.44 3.26 -9.48 46.22 Peak (NRB) Vertical 200 0 -- -- Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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MICGIVI

Title:
To:
Serial #:

Radwin NEO, NEO DUO
FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
RDWN73-U6 Rev A

Equipment Configuration for TX Spurious & Restricted Band Emissions

Antenna: | RADWIN MR0269440 Variant: | 20MHz
Antenna Gain (dBi): [ 10.00 Modulation: | 256QAM
Beam Forming Gain (Y): | Not Applicable Duty Cycle (%): |99
Channel Frequency (MHz): | 5705.00 Data Rate: | 78.00 MBit/s
Power Setting: | 3.0 Tested By: | IMH
Test Measurement Results
1000.00 - 18000.00 MHz
Num |Frequency| Raw | Cable AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBpV | Loss | dB/m |dBupV/m Type cm Deg |(dBuV/im| dB [Fail
dB

#1 4779.29 62.42 2.86 | -12.45 | 52.83 Max Peak |Horizontal| 190 323 68.2 -15.4 Pass
#2 4779.29 48.55 2.86 | -12.45 | 38.96 Max Avg Horizontal | 190 323 54.0 -15.0 Pass
#3 4809.51 63.09 2.85 | -12.42 | 53.52 Max Peak |Horizontal | 189 326 68.2 -14.7 Pass
#4 4809.51 49.44 2.85 | -12.42 | 39.87 Max Avg Horizontal | 189 326 54.0 -14.1 Pass
#5 4840.67 63.41 2.82 | -12.55 | 53.68 Max Peak |Horizontal| 181 326 68.2 -14.6 Pass
#6 4840.67 49.68 2.82 | -12.55 | 39.95 Max Avg Horizontal | 181 326 54.0 -14.1 Pass

#7 5701.24 65.63 3.19 | -11.35 | 57.47 | Fundamental | Vertical 200 0 -- --
#8 6351.84 53.24 3.31 -9.16 47.39 Peak (NRB) Vertical 200 56 - - Pass

Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

9.4.1.2. RADWIN MR0269440BF

Equipment Configuration for TX Spurious & Restricted Band Emissions

Antenna: | RADWIN MR0269440BF Variant: | 20MHz
Antenna Gain (dBi): | 10.00 Modulation: | 256 QAM
Beam Forming Gain (Y): | 6.00 Duty Cycle (%): | 99
Channel Frequency (MHz): | 5265.00 Data Rate: | 78.00 MBit/s
Power Setting: | -7.0 Tested By: | IMH

Test Measurement Results

1000.00 - 18000.00 MHz

Num |Frequency| Raw | Cable AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBpV | Loss | dB/m |dBpV/m Type cm Deg |(dBuV/im| dB [Fail
dB

#1 4777.05 64.54 2.88 | -12.46 | 54.96 Max Peak |Horizontal| 188 355 68.2 -13.3 Pass
#2 4777.05 49.92 2.88 | -12.46 | 40.34 Max Avg Horizontal | 188 355 54.0 -13.7 Pass

#3 4809.55 65.08 2.85 | -12.42 | 55.51 Max Peak |Horizontal | 191 0 68.2 -12.7 Pass
#4 4809.55 50.64 2.85 | -12.42 | 41.07 Max Avg Horizontal | 191 0 54.0 -12.9 Pass
#5 5269.48 78.90 291 | -12.20 | 69.61 | Fundamental | Vertical 200 0 - -

#6 6250.05 56.50 3.25 -9.49 50.26 Peak (NRB) | Vertical 200 0 - - Pass

Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for TX Spurious & Restricted Band Emissions

Antenna: | RADWIN MR0269440BF Variant: | 20MHz
Antenna Gain (dBi): | 10.00 Modulation: | 256 QAM
Beam Forming Gain (Y): | 6.00 Duty Cycle (%): | 99
Channel Frequency (MHz): | 5300.00 Data Rate: | 78.00 MBit/s
Power Setting: | -7.0 Tested By: | IMH

Test Measurement Results

1000.00 - 18000.00 MHz

Num |Frequency| Raw | Cable AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBpV | Loss | dB/m |dBupV/m Type cm Deg |(dBuV/im| dB [Fail

dB
#1 4778.07 65.08 2.87 -12.45 | 55.50 Max Peak Horizontal | 189 0 68.2 -12.7 Pass
#2 4778.07 50.12 2.87 | -12.45 | 40.54 Max Avg Horizontal | 189 0 54.0 -13.5 Pass

#3 4810.93 64.15 2.85 | -12.42 | 54.58 Max Peak |Horizontal | 190 355 68.2 -13.7 Pass
#4 4810.93 50.13 2.85 | -12.42 | 40.56 Max Avg Horizontal | 190 355 54.0 -13.4 Pass
#5 4838.54 64.61 2.81 -12.55 | 54.87 Max Peak Horizontal | 193 354 68.2 -13.4 Pass
#6 4838.54 50.49 2.81 -12.55 | 40.75 Max Avg Horizontal | 193 354 54.0 -13.3 Pass
#7 5303.99 | 74.70 3.06 | -11.96 | 65.80 | Fundamental | Vertical 200 0 - -

#8 6250.19 56.76 3.25 -9.49 50.52 Peak (NRB) Vertical 200 0 - - Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for TX Spurious & Restricted Band Emissions

Antenna: | RADWIN MR0269440BF Variant: | 20MHz
Antenna Gain (dBi): | 10.00 Modulation: | 256 QAM
Beam Forming Gain (Y): | 6.00 Duty Cycle (%): | 99
Channel Frequency (MHz): | 5330.00 Data Rate: | 78.00 MBit/s
Power Setting: | -7.0 Tested By: | IMH

Test Measurement Results

1000.00 - 18000.00 MHz

Num |Frequency| Raw | Cable AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBpV | Loss | dB/m |dBupV/m Type cm Deg |(dBuV/im| dB [Fail
dB

#1 4808.91 64.70 2.85 -12.43 | 55.12 Max Peak Horizontal | 191
#2 4808.91 50.55 2.85 | -12.43 | 40.97 Max Avg Horizontal | 191
#3 4839.56 65.01 282 | -12.55 | 55.28 Max Peak |Horizontal| 182
#4 4839.56 50.76 2.82 | -12.55 | 41.03 Max Avg Horizontal | 182
#5 5329.35 72.21 2.98 -11.97 | 63.22 Fundamental | Vertical 200

#6 6249.95 56.36 3.25 -9.50 50.11 Peak (NRB) | Vertical 200 0 - - Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.

68.2 -13.1 Pass
54.0 -13.0 Pass
-13.0 Pass
54.0 -13.0 Pass
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for TX Spurious & Restricted Band Emissions

Antenna: | RADWIN MR0269440BF Variant: | 20MHz
Antenna Gain (dBi): | 10.00 Modulation: | 256 QAM
Beam Forming Gain (Y): | 6.00 Duty Cycle (%): | 99
Channel Frequency (MHz): | 5490.00 Data Rate: | 78.00 MBit/s
Power Setting: | -7.0 Tested By: | IMH

Test Measurement Results

1000.00 - 18000.00 MHz

Num |Frequency| Raw | Cable AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBpV | Loss | dB/m |dBupV/m Type cm Deg |(dBuV/im| dB [Fail
dB

#1 4774.78 63.71 2.92 -12.47 | 54.16 Max Peak Horizontal | 188
#2 4774.78 49.67 292 | -12.47 | 40.12 Max Avg Horizontal | 188
#3 4808.52 64.71 285 | -12.43 | 55.13 Max Peak |Horizontal| 185
#4 4808.52 50.57 2.85 | -12.43 | 40.99 Max Avg Horizontal | 185
#5 5491.32 61.68 3.13 -11.67 | 53.14 | Fundamental | Vertical 200

#6 6250.39 55.51 3.25 -9.49 49.27 Peak (NRB) | Vertical 200 0 - - Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.

68.2 -14.1 Pass
54.0 -13.9 Pass
-13.1 Pass
54.0 -13.0 Pass
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for TX Spurious & Restricted Band Emissions

Antenna: | RADWIN MR0269440BF Variant: | 20MHz
Antenna Gain (dBi): | 10.00 Modulation: | 256 QAM
Beam Forming Gain (Y): | 6.00 Duty Cycle (%): | 99
Channel Frequency (MHz): | 5590.00 Data Rate: | 78.00 MBit/s
Power Setting: | -7.0 Tested By: | IMH

Test Measurement Results

1000.00 - 18000.00 MHz

Num |Frequency| Raw | Cable AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBpV | Loss | dB/m |dBpV/m Type cm Deg |(dBuV/im| dB [Fail

dB
#1 4809.44 65.34 2.85 -12.42 | 55.77 Max Peak Horizontal | 188 0 68.2 -12.5 Pass
#2 4809.44 50.56 2.85 | -12.42 | 40.99 Max Avg Horizontal | 188 0 54.0 -13.0 Pass

#3 4839.15 64.47 2.82 | -12.55 | 54.74 Max Peak |Horizontal | 173 356 68.2 -13.5 Pass
#4 4839.15 50.42 2.82 | -12.55 | 40.69 Max Avg Horizontal | 173 356 54.0 -13.3 Pass
#5 5589.55 67.93 3.15 | -11.59 | 59.49 | Fundamental | Vertical 200 0 - -

#6 6249.85 55.44 3.25 -9.50 49.19 Peak (NRB) Vertical 200 0 -- -- Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for TX Spurious & Restricted Band Emissions

Antenna: | RADWIN MR0269440BF Variant: | 20MHz
Antenna Gain (dBi): | 10.00 Modulation: | 256 QAM
Beam Forming Gain (Y): | 6.00 Duty Cycle (%): | 99
Channel Frequency (MHz): | 5705.00 Data Rate: | 78.00 MBit/s
Power Setting: | -7.0 Tested By: | IMH

Test Measurement Results

1000.00 - 18000.00 MHz

Num |Frequency| Raw | Cable AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBpV | Loss | dB/m |dBupV/m Type cm Deg |(dBuV/im| dB [Fail
dB

#1 4808.85 64.44 2.85 -12.43 | 54.86 Max Peak Horizontal | 184
#2 4808.85 50.42 2.85 | -12.43 | 40.84 Max Avg Horizontal | 184
#3 4837.83 64.88 2.81 | -1255 | 55.14 Max Peak |Horizontal | 189
#4 4837.83 50.69 2.81 | -12.55 | 40.95 Max Avg Horizontal | 189
#5 5701.40 60.35 3.19 | -11.35| 52.19 | Fundamental | Vertical 200

#6 6249.96 54.03 3.25 -9.50 47.78 Peak (NRB) Vertical 200 0 -- -- Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.

68.2 -13.4 Pass
54.0 -13.2 Pass
-13.1 Pass
54.0 -13.1 Pass
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Title:  Radwin NEO, NEO DUO
To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
Serial ## RDWN73-U6 Rev A

MICGIVI

9.4.2. Restricted Edge & Band-Edge Emissions

9.4.2.3. RADWIN MR0269440
RESULTS SUMMARY FOR RADIATED BAND-EDGE EMISSIONS
5250 - 5350 MHz
RADWIN MR0269440 Band-Edge Freq Limit 74.0dBpV/m | Limit 54.0dBpV/m
P Power Setting
Operational Mode Frequency (MHz) MHz dBpVv/im dBpV/m
20MHz 5330.00 5350.00 71.53 53.39 25
40MHz 5320.00 5350.00 72.00 52.50 -3.0
80MHz 5300.00 5350.00 73.62 52.48 15
5470 - 5725 MHz
RADWIN MR0269440 Res"'g‘ég'Edge Limit 68.23dBpV/m | Limit 54.0dBuV/m
SrEEg Power Setting
Operational Mode Frequency (MHz) MHz dBuVv/m dBuVv/m
20MHz 5490.00 5460.00 67.50 46.97 -3.0
40MHz 5500.00 5460.00 68.03 46.73 -6.0
80MHz 5525.00 5460.00 67.56 47.04 -10.0
Click on the links to view the data.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for Restricted Upper Band-Edge Emissions

Antenna: | RADWIN MR0269440 Variant: | 20MHz
Antenna Gain (dBi): [ 10.00 Modulation: | 256QAM
Beam Forming Gain (Y): | Not Applicable Duty Cycle (%): |99
Channel Frequency (MHz): | 5330.00 Data Rate: | 78.00 MBit/s
Power Setting: | 2.5 Tested By: | IMH

Test Measurement Results

5300.00 - 5460.00 MHz

Num |Frequency| Raw Cable AF Level |Measurement| Pol Hgtcm | Azt Limit | Margin | Pass
MHz dBuV | Loss | dB/m |dBupV/m Type Deg |dBuV/Im| dB [Fail
dB
#1 5350.00 15.87 3.06 34.46 | 53.39 Max Avg Vertical | 189 33 54.0 -0.6 Pass
#2 5350.00 34.01 3.06 34.46 71.53 Max Peak | Vertical | 189 33 74.0 -25 Pass
43 5350.00 _ _ _ _ Restricted- _ _ _ _ _ _
Band

Test Notes: EUT powered by POE, connected to laptop outside chamber.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for Restricted Upper Band-Edge Emissions

Antenna: | RADWIN MR0269440 Variant: | 40MHz
Antenna Gain (dBi): [ 10.00 Modulation: | 256QAM
Beam Forming Gain (Y): | Not Applicable Duty Cycle (%): | 90
Channel Frequency (MHz): | 5320.00 Data Rate: | 78.00 MBit/s
Power Setting: | -3.0 Tested By: | IMH

Test Measurement Results

5300.00 - 5460.00 MHz

Num |Frequency| Raw Cable AF Level |Measurement| Pol Hgtcm | Azt Limit | Margin | Pass
MHz dBuV | Loss | dB/m |dBupV/m Type Deg |dBuV/Im| dB [Fail
dB
#1 5350.00 14.98 3.06 34.46 | 52.50 Max Avg Vertical | 183 33 54.0 -1.5 Pass
#3 5351.28 34.48 3.06 34.46 72.00 Max Peak | Vertical | 183 33 74.0 -2.0 Pass
s 5350.00 _ _ _ _ Restricted- _ _ _ _ _ _
Band

Test Notes: EUT powered by POE. Connected to laptop outside chamber. 0.4 DCCF added to average measurement
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for Restricted Upper Band-Edge Emissions

Antenna: | RADWIN MR0269440 Variant: | 80MHz
Antenna Gain (dBi): [ 10.00 Modulation: | 256QAM
Beam Forming Gain (Y): | Not Applicable Duty Cycle (%): | 85
Channel Frequency (MHz): | 5300.00 Data Rate: | 78.00 MBit/s
Power Setting: | 1.5 Tested By: | IMH

Test Measurement Results

5300.00 - 5460.00 MHz

Num |Frequency| Raw Cable AF Level |Measurement| Pol Hgtcm | Azt Limit | Margin | Pass
MHz dBuV | Loss | dB/m |dBupV/m Type Deg |dBuV/Im| dB [Fail
dB
#1 5350.00 14.96 3.06 34.46 52.48 Max Avg Vertical | 189 33 54.0 -1.5 Pass
#2 5350.00 36.10 3.06 34.46 73.62 Max Peak | Vertical | 189 33 74.0 -0.4 Pass
43 5350.00 _ _ _ _ Restricted- _ _ _ _ _ _
Band

Test Notes: EUT powered by POE, connected to laptop outside chamber. 0.71 DCCF added to average measurement.
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Title: Radwin NEO, NEO DUO
FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

¥ Y/, To:
MIC(‘}M Serial #: RDWN73-U6 Rev A

Equipment Configuration for Restricted Lower Band-Edge Emissions

Antenna: | RADWIN MR0269440 Variant: | 20MHz
Antenna Gain (dBi): [ 10.00 Modulation: | 256QAM
Beam Forming Gain (Y): | Not Applicable Duty Cycle (%): |99
Channel Frequency (MHz): | 5490.00 Data Rate: | 78.00 MBit/s
Power Setting: | -3.0 Tested By: | IMH

Test Measurement Results

5350.00 - 5500.00 MHz

Num |Frequency| Raw Cable AF Level |Measurement| Pol Hgtcm | Azt Limit | Margin | Pass
MHz dBuV | Loss | dB/m |dBupV/m Type Deg |dBpV/Im| dB [Fail
dB

#1 5460.00 9.38 3.06 3453 | 46.97 Max Avg Vertical | 183 33 54.0 -7.0 Pass
#3 5469.92 29.89 3.06 34.55 67.50 Max Peak | Vertical | 183 33 68.2 -0.7 Pass

s 5460.00 _ _ _ _ Restricted- _ _ _ _ _ _

Band
#4 5470.00 - - - - Band-Edge - - - - - -

Test Notes: EUT powered by POE. Connected to laptop outside chamber.
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Title: Radwin NEO, NEO DUO
FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

¥ Y/, To:
MIC(‘}M Serial #: RDWN73-U6 Rev A

Equipment Configuration for Restricted Lower Band-Edge Emissions

Antenna: | RADWIN MR0269440 Variant: | 40MHz
Antenna Gain (dBi): [ 10.00 Modulation: | 256QAM
Beam Forming Gain (Y): | Not Applicable Duty Cycle (%): | 90
Channel Frequency (MHz): | 5500.00 Data Rate: | 78.00 MBit/s
Power Setting: | -6.0 Tested By: | IMH

Test Measurement Results

5350.00 - 5500.00 MHz

Num |Frequency| Raw Cable AF Level |Measurement| Pol Hgtcm | Azt Limit | Margin | Pass
MHz dBuV | Loss | dB/m |dBupV/m Type Deg |dBuV/Im| dB [Fail
dB

#1 5460.00 9.14 3.06 34.53 46.73 Max Avg Vertical | 183 33 54.0 -7.3 Pass
#3 5469.32 30.42 3.06 34.55 68.03 Max Peak | Vertical | 183 33 68.2 -0.2 Pass

s 5460.00 _ _ _ _ Restricted- _ _ _ _ _ _

Band
#4 5470.00 - - - - Band-Edge - - - - - -

Test Notes: EUT powered by POE. Connected to laptop outside chamber. 0.4 DCCF added to average measurement
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Title: Radwin NEO, NEO DUO
FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

¥ Y/, To:
MIC(‘}M Serial #: RDWN73-U6 Rev A

Equipment Configuration for Restricted Lower Band-Edge Emissions

Antenna: | RADWIN MR0269440 Variant: | 80MHz
Antenna Gain (dBi): | 10.00 Modulation: | 256QAM
Beam Forming Gain (Y): | Not Applicable Duty Cycle (%): | 90
Channel Frequency (MHz): | 5525.00 Data Rate: | 78.00 MBit/s
Power Setting: | -10.0 Tested By: | IMH

Test Measurement Results

5350.00 - 5500.00 MHz

Num |Frequency| Raw Cable AF Level |Measurement| Pol Hgtcm | Azt Limit | Margin | Pass
MHz dBuV | Loss | dB/m |dBupV/m Type Deg |dBuV/Im| dB [Fail
dB

#1 5460.00 9.45 3.06 34.53 47.04 Max Avg Vertical | 183 33 54.0 -7.0 Pass
#3 5467.21 29.93 3.08 34.55 67.56 Max Peak | Vertical | 183 33 68.2 -0.7 Pass

s 5460.00 _ _ _ _ Restricted- _ _ _ _ _ _

Band
#4 5470.00 - - - - Band-Edge - - - - - -

Test Notes: EUT powered by POE. Connected to laptop outside chamber. 0.71 DCCF added to average measurement
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Title:  Radwin NEO, NEO DUO
To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
Serial ## RDWN73-U6 Rev A

MICGIVI

9.4.2.4. RADWIN MR0269440BF
RESULTS SUMMARY FOR RADIATED BAND-EDGE EMISSIONS
5250 - 5350 MHz
RADWIN MR0269440BF Band-Edge Freq Limit 74.0dBpV/m | Limit 54.0dBpV/m
P Power Setting
Operational Mode Frequency (MHz) MHz dBpVv/im dBpV/m
20MHz 5330.00 5350.00 72.92 53.16 -4.0
40MHz 5320.00 5350.00 73.80 52.15 -7.0
80MHz 5300.00 5350.00 73.53 51.93 -10.0
5470 - 5725 MHz
RADWIN MR0269440BF Res”';:‘;‘;'Edge Limit 68.23dBpV/m | Limit 54.0dBuV/m
SPEET Power Setting
Operational Mode Frequency (MHZ) MHz dBuVv/m dBuVv/m
20MHz 5490.00 5460.00 67.14 48.63 -5.0
40MHz 5500.00 5460.00 66.97 49.10 -8.5
80MHz 5525.00 5460.00 67.25 49.10 -12.0
Click on the links to view the data.
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Title:
To:
Serial #:

Radwin NEO, NEO DUO
FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
RDWN73-U6 Rev A

MICGIVI

Equipment Configuration for Restricted Upper Band-Edge Emissions

Antenna: | RADWIN MR0269440BF Variant: | 20MHz
Antenna Gain (dBi): | 10.00 Modulation: | 256 QAM
Beam Forming Gain (Y): | 6.00 Duty Cycle (%): | 99
Channel Frequency (MHz): | 5330.00 Data Rate: | 78.00 MBit/s
Power Setting: | -4.0 Tested By: | IMH
Test Measurement Results
5300.00 - 5460.00 MHz
Num |Frequency| Raw Cable AF Level |Measurement| Pol Hgtcm | Azt Limit | Margin | Pass
MHz dBuV | Loss | dB/m |dBupV/m Type Deg |dBuV/Im| dB [Fail
dB
#1 5350.00 15.64 3.06 34.46 | 53.16 Max Avg Vertical | 185 54.0 -0.8 Pass
#2 5350.00 35.40 3.06 34.46 72.92 Max Peak | Vertical | 185 0 74.0 -1.1 Pass
43 5350.00 _ _ _ _ Restricted- _ _ _ _ _ _
Band
Test Notes: EUT powered by POE. Connected to laptop outside chamber.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for Restricted Upper Band-Edge Emissions

Antenna: | RADWIN MR0269440BF Variant: | 40MHz
Antenna Gain (dBi): | 10.00 Modulation: | 256 QAM
Beam Forming Gain (Y): | 6.00 Duty Cycle (%): | 90
Channel Frequency (MHz): | 5320.00 Data Rate: | 180.00 MBit/s
Power Setting: | -7.0 Tested By: | IMH

Test Measurement Results

5300.00 - 5460.00 MHz

Num |Frequency| Raw Cable AF Level |Measurement| Pol Hgtcm | Azt Limit | Margin | Pass
MHz dBuV | Loss | dB/m |dBupV/m Type Deg |dBuV/Im| dB [Fail
dB
#1 5350.00 14.63 3.06 34.46 52.15 Max Avg Vertical | 185 0 54.0 -1.9 Pass
#2 5350.00 36.28 3.06 34.46 73.80 Max Peak | Vertical | 185 0 74.0 -0.2 Pass
43 5350.00 _ _ _ _ Restricted- _ _ _ _ _ _
Band

Test Notes: EUT powered by POE. Connected to laptop outside chamber. 0.4 DCCF added to average measurement
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

Equipment Configuration for Restricted Upper Band-Edge Emissions

Antenna: | RADWIN MR0269440BF Variant: | 80MHz
Antenna Gain (dBi): | 10.00 Modulation: | 256 QAM
Beam Forming Gain (Y): | 6.00 Duty Cycle (%): | 85
Channel Frequency (MHz): | 5300.00 Data Rate: | 390.00 MBit/s
Power Setting: | -10.0 Tested By: | IMH

Test Measurement Results

5300.00 - 5460.00 MHz

Num |Frequency| Raw Cable AF Level |Measurement| Pol Hgtcm | Azt Limit | Margin | Pass
MHz dBuV | Loss | dB/m |dBupV/m Type Deg |dBuV/Im| dB [Fail
dB
#1 5350.00 13.70 3.06 34.46 | 51.93 Max Avg Vertical | 185 0 54.0 2.1 Pass
#3 5350.96 36.01 3.06 34.46 73.53 Max Peak | Vertical | 185 0 74.0 -0.5 Pass
s 5350.00 _ _ _ _ Restricted- _ _ _ _ _ _
Band

Test Notes: EUT powered by POE. Connected to laptop outside chamber. 0.71 DCCF added to average measurement
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Title: Radwin NEO, NEO DUO
FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

¥ Y/, To:
MIC(‘}M Serial #: RDWN73-U6 Rev A

Equipment Configuration for Restricted Lower Band-Edge Emissions

Antenna: | RADWIN MR0269440BF Variant: | 20MHz
Antenna Gain (dBi): | 10.00 Modulation: | 256 QAM
Beam Forming Gain (Y): | 6.00 Duty Cycle (%): | 99
Channel Frequency (MHz): | 5490.00 Data Rate: | 78.00 MBit/s
Power Setting: | -5.0 Tested By: | IMH

Test Measurement Results

5350.00 - 5500.00 MHz

Num |Frequency| Raw Cable AF Level |Measurement| Pol Hgtcm | Azt Limit | Margin | Pass
MHz dBuV | Loss | dB/m |dBupV/m Type Deg |dBuV/Im| dB [Fail
dB

#1 5460.00 11.04 3.06 34.53 48.63 Max Avg Vertical | 186 0 54.0 -5.4 Pass
#3 5469.70 29.53 3.06 34.55 67.14 Max Peak | Vertical | 186 0 68.2 -1.1 Pass

s 5460.00 _ _ _ _ Restricted- _ _ _ _ _ _

Band
#4 5470.00 -- -- -- -- Band-Edge - - - -- -- -

Test Notes: EUT powered by POE. Connected to laptop outside chamber.
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Title: Radwin NEO, NEO DUO
FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

¥ Y/, To:
MIC(‘}M Serial #: RDWN73-U6 Rev A

Equipment Configuration for Restricted Lower Band-Edge Emissions

Antenna: | RADWIN MR0269440BF Variant: | 40MHz
Antenna Gain (dBi): | 10.00 Modulation: | 256 QAM
Beam Forming Gain (Y): | 6.00 Duty Cycle (%): | 90
Channel Frequency (MHz): | 5500.00 Data Rate: | 180.00 MBit/s
Power Setting: | -8.5 Tested By: | IMH

Test Measurement Results

5350.00 - 5500.00 MHz

Num |Frequency| Raw Cable AF Level |Measurement| Pol Hgtcm | Azt Limit | Margin | Pass
MHz dBuV | Loss | dB/m |dBupV/m Type Deg |dBuV/Im| dB [Fail
dB

#1 5460.00 11.51 3.06 34.53 49.10 Max Avg Vertical | 186 0 54.0 -4.9 Pass
#3 5469.32 29.36 3.06 34.55 66.97 Max Peak | Vertical | 186 0 68.2 -1.3 Pass

s 5460.00 _ _ _ _ Restricted- _ _ _ _ _ _

Band
#4 5470.00 - - - - Band-Edge - - - - - -

Test Notes: EUT powered by POE. Connected to laptop outside chamber. 0.4 DCCF added to average measurement
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Title: Radwin NEO, NEO DUO
FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

¥ Y/, To:
MIC(‘}M Serial #: RDWN73-U6 Rev A

Equipment Configuration for Restricted Lower Band-Edge Emissions

Antenna: | RADWIN MR0269440BF Variant: | 80MHz
Antenna Gain (dBi): | 10.00 Modulation: | 256 QAM
Beam Forming Gain (Y): | 6.00 Duty Cycle (%): | 85
Channel Frequency (MHz): | 5525.00 Data Rate: | 390.00 MBit/s
Power Setting: | -12.0 Tested By: | IMH

Test Measurement Results

5350.00 - 5500.00 MHz

Num |Frequency| Raw Cable AF Level |Measurement| Pol Hgtcm | Azt Limit | Margin | Pass
MHz dBuV | Loss | dB/m |dBupV/m Type Deg |dBuV/Im| dB [Fail
dB

#1 5460.00 11.51 3.06 34.53 49.10 Max Avg Vertical | 186 0 54.0 -4.9 Pass
#3 5469.02 29.64 3.06 34.55 67.25 Max Peak | Vertical | 186 0 68.2 -1.0 Pass

s 5460.00 _ _ _ _ Restricted- _ _ _ _ _ _

Band
#4 5470.00 - - - - Band-Edge - - - - - -

Test Notes: EUT powered by POE. Connected to laptop outside chamber. 0.71 DCCF added to average measurement
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Title: Radwin NEO, NEO DUO

X V¥, To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial #: RDWN73-U6 Rev A

A. APPENDIX - GRAPHICAL IMAGES
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

A.1.26 dB & 99% Bandwidth

26 dB & 99% BANDWIDTH

MI_ ' : ; Variant: 802.11 20MHz, Channel: 5265.00 MHz, Polarity H, Temp: 20
4 Max/Ref Lvl Delta 2 [T1] RBW 200 kHz RE Att 0O dB
I.:- 130 dByNV -0.25 dB VBW 1 MHz
87 dBNV 22.28456914 MHz SWT 5 ms Unit dByNV
130
V2| [T1] 7363 dBVV

5.25389780 GHz
120

A [TTT] —J.25 dB
42.28456914 MH=z
110 OPH U7.87575150 MH=z
vVTl [T1] 94 |23 dB\V
1 5.2560¢212 GH=z
100l—p3—9o9o 11 apy Av4 M e IN1
LviEn E Md\f “ 5.27393788 Gcuz| M
90 Vilifrii 99 .61 dBANVY
5.26800601 GH=z
80
2 x\xz
D2 |73.61 dB TDS
70

Ottt et

50
40
30 MiTestf Radiate
Center 5.265 GHz 4 MHz/ Span 40 MHz
Date: 25.MAR.2021 17:26:03
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 20MHz, Channel: 5265.00 MHz, Polarity V, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 200 kH=z RE Att 0O dB
@ 130 dBNV -0.21 dB VBW 1 MHz
87 dBNV 22.12424850 MHz SWT 5 ms Unit dBNV
130
V2| [T1] 80 .34 dBNV

5.25397796 GHz

120 A [TTT] —g.Z1T dB
42.12424850 MHz
110 lOPE 1§7.95591/182 MH=z
| D1 10¢.1 dByV] vVT] [T1] 99.09 dBwV
ffwﬁlﬂﬁhﬁh “H}Ah&" 2 5.25606212 GH=z
100 VTY \[TT] TOO0 |46 dBYN IN1
HymE 5.27401804 cHz|
90 Vi|rMi] 106.10 dBNV
5.27097194 GHz
2 2
80 D 80.1 dBN

L
70 G
T o,

50
40
30 MiTesY Radiate
Center 5.265 GH=z 4 MH=z/ Span 40 MH=z
Date: 25.MAR.2021 17:40:36
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 20MHz, Channel: 5300.00 MHz, Polarity H, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 200 kH=z RE Att O dB
@ 130 dBNV -0.10 dB VBW 1 MHz
87 dBNV 22.28456914 MHz SWT 5 ms Unit dBNV
130
V2| [T1] 72 .16 dBNV

5.28889780 GHz

120
A TTT] J-T0 oB
d2.28456914 MH=Z
110 oPH 17.79559118 MH=z
VTl [T1] 95|18 daByV
) 5.29114]228 GH=z
1OO_D1 o8 .6 dBN — VT T 1T o 0O __dB\ IN1
F‘”«ﬂ”‘ 2
tvIEw e e Ub\& 1"'&[’"‘}"1 5.30893788 cHz|
90 Vilifrii 98 .67 dBNV
5.30629259 GH=z
80
2 2

TDS

v

b2 |72.67 d

70

GOW ek

50
40
30 MiTesY Radiate
Center 5.3 GHz 4 MH=z/ Span 40 MH=z
Date: 25.MAR.2021 17:22:44
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MICGIVI

Title:  Radwin NEO, NEO DUO
To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Variant: 802.11 20MHz, Channel: 5300.00 MHz, Polarity V, Temp: 20

Max/Ref Lvl Delta 2 [T1] RBW 200 kHz RF Att 0 dB
5 130 dB\V -0.27 dB VBW 1 MHz
87 dBNV 22.12424850 MHz SWT 5 ms Unit dB\V
130
V2| [T1] 78 .67 dBNV
5.28905812 GHz n
120
A TTI] -z aB
42.12424/850 MHz
110 OPH 147.79559118 MHz
1 vTl [T1] 99 .48 dByVY
| D1 104].7 dB\V
TR W 5.29114228 GHz
100 o W"“—\ iy o
VT T T] U8 [ZT dByVv| TNl
tvIEw 5.30893788 cHz|
90 Vi|[(t1] 104 .70 dBNV
5.29723447 GHz
2
80 2
—) IBN =
\ TDS
70 i
6Oﬂw
50
40
30 MiTestf Radiate
Center 5.3 GHz 4 MH=z/ Span 40 MH=z
Date: 25.MAR.2021 17:19:45
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 20MHz, Channel: 5330.00 MHz, Polarity H, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 200 kH=z RE Att 0O dB
@ 130 dBNV -0.25 dB VBW 1 MHz
87 dBNV 22.44488978 MHz SWT 5 ms Unit dBNV
130
V2| [T1] 73 .22 dBNV

5.31857715 GHz

120 A TTT] —J- 25 dB
A2 .44488978 MH=z
110 OPH 1U7.87575150 MH=z
VTl [T1] 93 .77 dBNVY
1 5.3210¢212 GH=z
100 — 1885 a8y "4 VT TTT] oo 137 aBRygY] IN1
1VIEW T WM\[M‘\“U\M‘% 5 33894788 cma| A
90 Vaililrii 98 .85 dBNV
5.33300601 GH=z
80

p2 |72.85 d DS

70

60 Al e

50
40
30 MiTesY Radiate
Center 5.33 GHz 4 MH=z/ Span 40 MH=z
Date: 25.MAR.2021 17:11:13
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MICGIVI

Ti

Serial #:

tle:  Radwin NEO, NEO DUO
To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Mi

Variant: 802.11 20MHz, Channel: 5330.00 MHz, Polarity V, Temp: 20

/ Max/Ref Lv1 Delta 2 [T1] RBW 200 kH=z RE Att 0O dB
5 130 dBAV 0.29 dB VBW 1 MHz
87 dBNV 22.44488978 MHz SWT 5 ms Unit dB\V
130
V2| [T1] 78 .47 dBNV
5.31873747 GHz B
120
A TTI] J-.29 dB
42.44488/978 MH=z
110 OPH 17.87575150 MHz
1 vTl [T1] 97 .06 dByVY
| D1 104|.65 dBNV. \v4
.32106212 GH
PrECWaTY A P R
100 T
VT VW TT] U8 [78 dByV| TNl
tvIEw 5.33893788 cHz|
%0 Vi|[i®1] 104 .65 dBAV
5.33484[970 GHz
80 2 °
D2 8.65 d \
A/}/ \ TDS
70 M{,' “"‘k
<ol g
50
40
30 MiTestf Radiate
Center 5.33 GHz 4 MH=z/ Span 40 MH=z
Date: 25.MAR.2021 17:16:45
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 40MHz, Channel: 5275.00 MHz, Polarity H, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 500 kH=z RE Att 0O dB
@ 130 dBNV -0.37 dB VBW 2 MHz
87 dBNV 44.72945892 MHz SWT 5 ms Unit dBNV
130
V2| [T1] 74 /44 dBNV

5.25295591 GHz

120
A TTT] .37 dB
44 .72945892 MH=z
110 OPH 36.71342/685 MHz
VTl [T1] 95.14 dB\V

5.25664329 GHz
| P1 100.84 dBaV

100 . Wm AT 5169 dByV]| TNl
1VIEW 5.293358671 GHz| M

920 Vi|[ig41] 100.84 dBAV

<] =

5.26786¢573 GHz

80

2 |74 .84 dB

TDS

60
50
40
30 MiTesY Radiate
Center 5.275 GH=z 8 MH=z/ Span 80 MH=z
Date: 25.MAR.2021 16:09:10
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 40MHz, Channel: 5275.00 MHz, Polarity V, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 500 kH=z RE Att 0O dB
@ 130 dB\V 0.55 dB VBW 2 MHz
87 dBNV 43.92785571 MHz SWT 5 ms Unit dBNV
130
V2| [T1] 81 .17 dBNV

5.25311623 GH=z

120 A [TTT] g.55 dB
43.92785571 MHz
110 1 OPH 46.55310621 MHz
L Pl 107.28 dBNV A4 AvAE B 102 o6 apy
%}“ A“QWAMLMﬁf 5.25680361 GcHz
100 VTP TTI] TOT JOO dByY| IN1
TvIEW 5.29335671 GHz| M
90 Vi|[T}] 107 .28 dBVVY
5.26081162 GH=z
2 2

b2 181 .28 dB

N N

TDS

70 [

60

50

40

30 MiTesY Radiate

Center 5.275 GH=z 8 MH=z/ Span 80 MH=z
Date: 25.MAR.2021 16:06:36
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml Variant: 802.11 40MHz, Channel: 5300.00 MHz, Polarity H, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 500 kH=z RE Att 0O dB
@ 130 dByV -0.68 dB VBW 2 MHz
87 dBAV 44.25851703 MHz SWT 5 ms Unit dByV
130
V2| [T1] 74 .71 dBNV
5.27811/623 GHz B
120 A TTI] —J.68 dB
44 .25851703 MH=z
110 OPH 36.71342/685 MHz
VTl [T1] 93 .02 dBVWV
1 5.28164329 GHz
100l=P1 100/.45 dBNW \v4
VTP [TTI] 93084 dBYN IN1
‘“U“'Wi\ 2
s E M 5.31835671 GHz| ™
90 Vi|r11] 100.45 dByVY
5.29286¢573 GHz
80
2 \6
p2 |74.45 dpB N
70 r
60
50
40
30 MiTestf Radiate
Center 5.3 GHz 8 MH=z/ Span 80 MHz
Date: 25.MAR.2021 16:11:39
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 40MHz, Channel: 5300.00 MHz, Polarity V, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 500 kH=z RE Att 0O dB
@ 130 dBNV -0.02 dB VBW 2 MHz
87 dBNV 43.93787575 MHz SWT 5 ms Unit dBNV
130
V2| [T1] 80 .07 dBNV

5.27811623 GH=z

120 A [TTT] —g.0Z dB
43.93787575 MHz
110 lOPE 46.55310621 MH=z
| b1 105].68 aByV /T} [T1] 99|78 dBNV
zgkmﬁdkﬁ”mbAPA”L\ T2 5.28180361 cH=z
100 3 VT TT] So 96 aByY| IN1
e 5.31835671 cHz|
90 Vi|iTyl 105.68 dBWV
5.31258517 GH=z
2 2
80 D (o] I~ Al
TDS
70 I

60
50
40
30 MiTesY Radiate
Center 5.3 GHz 8 MH=z/ Span 80 MHz
Date: 25.MAR.2021 16:13:45

back to matrix

Issue Date: 19™ April 2021 Page: 95 of 218

This test report may be reproduced in full only. The document may only be updated by MiCOM Labs
personnel. All changes will be noted in the Document History section of the report.
MiCOM Labs, 575 Boulder Court, Pleasanton, California 94566 USA, Phone: +1 (925) 462 0304, Fax: +1 (925) 462 0306, www.micomlabs.com



http://www.micomlabs.com/

Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 40MHz, Channel: 5320.00 MHz, Polarity H, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 500 kH=z RE Att O dB
@ 130 dBNV 0.39 dB VBW 2 MHz
87 dBNV 43.97795591 MHz SWT 5 ms Unit dByV
130
V2| [T1] 7539 dBNV

5.29843687 GHz

120 AZ[TTT] -39 aB
43.97795591 MH=z
110 oPH 46.71342/685 MHz
VTl [T1] 95 laa aByv
L
.3016432 H
| b1 101].54 dByv \ °-20164329 cH=
100 T el A I
T R A R r-vu- DAV PR Ao aByv| INL
tvIEw 5.33835671 cHz|
90 Vi|[T1] 101 .54 dB\V
5.32809619 GH=z
80
2 2
| p2 [75.51 dp
TDS

70

— Mo

60
50
40
30 MiTesY Radiate
Center 5.32 GH=z 8 MH=z/ Span 80 MH=z
Date: 25.MAR.2021 16:21:48
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml Variant: 802.11 40MHz, Channel: 5320.00 MHz, Polarity V, Temp: 20
/ Max/Ref Lv1 Delta 2 [T1] RBW 500 kHz RE Att 0 dB
b 130 dBNV —-1.26 dB VBW 2 MHz
87 dBNV 46.22244489 MHz SWT 5 ms Unit dB\V
130
V2| [T1] 80.03 dBNV
5.29683367 GHz B
120
A TTI] .26 dB
46.22244489 MH=z
110 1 OPH 36.71342/685 MHz
| D1 107/.51 dBN\V. Y 2o PP PP e
Ve t—fp33 T+ 03—BY
T w 2
5.30164[329 GH=z
100 VTF \TT] TOT 88 dByV| IN1
tvIEw 5.33835671 cHz|
90 vVi|lirli] 107 .51 dBNV
5.31751{503 GHz
2
2
80 D Q 57 A%
TDS
70 I r

60
50
40
30 MiTesY Radiate
Center 5.32 GH=z 8 MH=z/ Span 80 MH=z
Date: 25.MAR.2021 16:19:05
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml Variant: 802.11 80MHz, Channel: 5290.00 MHz, Polarity H, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 1 MH=z RE Att 0O dB
b 130 dBNV —-0.64 dB VBW 3 MHz
87 dBAV 89.00801603 MHz SWT 5 ms Unit dByV
130
V2| [T1] 75 .27 dBNV
5.24546092 GHz B
120
A TTI] —J.64 dB
§9.00801/603 MHz
110 OPH 76.95390782 MHz
VTl [T1] 95|31 dBVWV
1 5.25168337 GHz
10021 100/.67 dBNV v | i
T qu\rwm o] U5 31T dByV] Il
tvIEw 5.32863727 cHz|
90 Vijrril) 100.67 dBNV
5.27124248 GHz
80
2 \2
p2 (74.67 4dB
TDS
70
60
50
40
30 MiTestf Radiate
Center 5.29 GH=z 16 MHz/ Span 160 MH=z
Date: 25.MAR.2021 15:17:54
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml Variant: 802.11 80MHz, Channel: 5290.00 MHz, Polarity V, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 1 MH=z RE Att 0O dB
@ 130 dByV -0.90 dB VBW 3 MHz
87 dBAV 87.40480962 MHz SWT 5 ms Unit dByV
130
V2| [T1] 79,75 dBNV
5.24578156 GHz B
120
A TTI] =J.90 dB
§7.40480962 MHz
110 . OPH 75.99198397 MHz
| b1 109.65 aByy g VT} [T1] 98 .78 dBVWV
T2
T_PWWM“J ik 5.25200401 GHz
100 VTF T[] TOO {89 dByY| TNl
TvIEW 5.32799599 GHz| *
90 Vijrra) 105./65 dBAV
5.31068136 GHz
2
80 D 9 _ 65 dr
TDS
70
60
50
40
30 MiTestf Radiate
Center 5.29 GH=z 16 MHz/ Span 160 MH=z
Date: 25.MAR.2021 15:20:31
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 80MHz, Channel: 5295.00 MHz, Polarity H, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 1 MH=z RE Att 0O dB
@ 130 dByV -0.03 dB VBW 3 MH=z
87 dBNV 88.04609218 MH=z SWT 5 ms Unit dBNV
130
V2| [T1] 7417 dBNV

5.25091182 GHz

120 A TTT] —J-.03 dB
48.04609218 MHz
110 OPH 16.31262(525 MHz

VTl [T1] 94 [68 dBANV

5.25700401 GHz
1001 100dl.03 dry

1
\v4

- ‘A)‘”qu %}] 94 92 dByvY| ITN1

1VIEW f 5.33331663 cHz|

90 Vi|rTi] 100.03 dByVY

5.31664329 GHz

80
2 2
D2 (74.03 d TDS
70 £
‘uw

60

50

40

30 MiTesY Radiate

Center 5.295 GH=z 16 MHz/ Span 160 MH=z
Date: 25.MAR.2021 15:06:06
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml Variant: 802.11 80MHz, Channel: 5295.00 MHz, Polarity V, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 1 MH=z RE Att 0O dB
b 130 dBNV -0.52 dB VBW 3 MHz
87 dBAV 86.76352705 MHz SWT 5 ms Unit dByV
130
V2|[T1] 7999 dBVV
5.25091|182 GHz =
120
A TTI] —J.52 dB
§6.76352/705 MHz
110 OPH 76.31262/525 MHz
1 VTl [T1] 99 .94 dBVWV
| p1 108/.43 dBuWV v ] b S
wﬂmmm . 5.25700401 GHz
100 ! VTZ? Q] 98 42 dByv| TNl
TvIEW 5.33331663 GHz|
90 Vijrrd 105./43 dByVY
5.27239479 GHz
2
80 o o 43 W
TDS
70
60
50
40
30 MiTestf Radiate
Center 5.295 GH=z 16 MHz/ Span 160 MH=z
Date: 25.MAR.2021 15:23:00
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 80MHz, Channel: 5300.00 MHz, Polarity H, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 1 MH=z RE Att 0O dB
@ 130 dBNV 0.14 dB VBW 3 MHz
87 dBNV 83.04609218 MH=z SWT 5 ms Unit dBNV
130
V2| [T1] 78 .82 dBNV

5.25847695 GHz

120 A TTT] - TZ oB
§3.04609218 MHz
110 OPH 716.63326653 MHz
VTl [T1] 9510 daBwV
1 5.26168337 GHz
Joolep21 100.56 dBwV Av4
. ] AP i L ] 54 {86 dByv| rNl
rvrEn hva“ua\ 5.33831663 cuz| "M
90 Vi|[(Tt] 100 .56 dB\V
5.28124248 GHz
2
80
Dz 78 7T aETY

TDS

70

60
50
40
30 MiTesY Radiate
Center 5.3 GHz 16 MHz/ Span 160 MH=z
Date: 25.MAR.2021 15:03:35
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 80MHz, Channel: 5300.00 MHz, Polarity V, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 1 MH=z RE Att O dB
@ 130 dBNV 0.53 dB VBW 3 MHz
87 dBNV 87.53507014 MHz SWT 5 ms Unit dBNV
130
V2| [T1] 78 .54 dBNV

5.25591182 GHz

120
A TTT] - 53 dB
47.53507014 MH=z
110 OPH 75.99198397 MHz
1 VTl [T1] 100.65 dByV
| D1 104.71 dB\V. v T
T# ‘FW 5.26200401 GHz
100 VTP THT] TOZ JT4 dByY| IN1
1VIEW 5.33799599 cHz|
%0 vVi|lird] 104 |71 dBNV
5.29150301 GHz
> 2
80

TDS

60
50
40
30 MiTesY Radiate
Center 5.3 GHz 16 MHz/ Span 160 MH=z
Date: 25.MAR.2021 15:01:20
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 20MHz, Channel: 5490.00 MHz, Polarity H, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 200 kH=z RE Att O dB
@ 130 dBNV -0.04 dB VBW 1 MHz
87 dBNV 22.44488978 MHz SWT 5 ms Unit dBNV
130
V2| [T1] 74 .61 dBNV

5.47865731 GHz

120
A TTT] - 0Z dB
42.44488978 MHZ
110 oPH 17.87575150 MHz
VTl [T1] 95 00 Ay
1 5.48106212 GHz
Lool=Pl 100.66 dByV kv )
T PTTT 96 19 daByVv| Il
tvIEw 5.49893788 cHz|
50 Vil|itr1) 100 .66 dAB\V
5.48186¢373 GHz
80
2 2
p2 |74.66 4
TDS
70 P

50
40
30 MiTesY Radiate
Center 5.49 GHz 4 MH=z/ Span 40 MH=z
Date: 25.MAR.2021 17:08:11
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Mi

Title:  Radwin NEO, NEO DUO
To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

% N/
MIC(}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Variant: 802.11 20MHz, Channel: 5490.00 MHz, Polarity V, Temp: 20

/ Max/Ref Lv1 Delta 2 [T1] RBW 200 kH=z RE Att 0O dB
5 130 dByV 0.03 dB VBW 1 MHz
87 dBNV 22.44488978 MHz SWT 5 ms Unit dByV
130
V2| [T1] 77 .49 dBNV
5.47897796 GHz
120 A T T] J-. 03 daB
J2.44488978 MHz
110 OPH 1§7.95591/182 MH=z
1 VTl [T1] 97 /28 dBVV
| p1 103.96 dB\WV. v
W‘\NM MW#W% R CEE
T
100 W' VT TET ] 5634 dBY
tvIEw 5.49901804 GH=z
50 Vi|[¥11] 103./96 dBAV
5.49476954 GHz
80 2
p2 [77.96 d:?r{z \.‘\
70 MI"J ‘\'\‘\‘\%
6o Lmﬂ
50
40
30 MiTestf Radiate
Center 5.49 GHz 4 MH=z/ Span 40 MH=z
Date: 25.MAR.2021 17:03:48
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml Variant: 802.11 20MHz, Channel: 5590.00 MHz, Polarity H, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 200 kH=z RE Att 0O dB
b 130 dBNV -0.49 dB VBW 1 MH=z
87 dBNV 22.12424850 MHz SWT 5 ms Unit dByV
130
V2| [T1] 7563 dBVV
5.57897796 GHz
120
A TTI] —J. 49 dB
42.12424/850 MHz
110 OPH 1§7.87575150 MHz
VTl [T1] 95 .02 dBVWV
1
51 101 58 asyy v 5.58106212 GHz
100 E ATt
T ”ka¢ﬂjuﬂfﬂuﬁhﬁ1[f““J“\h}“kndﬂlb 5T 9500 dByV| TNl
TvrEw 5.59893788 cuz| M
%0 Vil|ifr1a 101 .58 dBNV
5.59308617 GHz
80
2 \2
| p2 (75.58 dB
TDS
70 Ugfjﬁf?
L)
50
40
30 MiTesY Radiate
Center 5.59 GH=z 4 MH=z/ Span 40 MH=z
Date: 25.MAR.2021 16:57:20
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MICGIVI

Mi

Ti

Serial #:

tle:  Radwin NEO, NEO DUO
To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Variant: 802.11 20MHz, Channel: 5590.00 MHz, Polarity V, Temp: 20

/ Max/Ref Lv1 Delta 2 [T1] RBW 200 kHz RE Att 0 dB
5 130 dByV 0.71 dB VBW 1 MHz
87 dBNV 22.12424850 MHz SWT 5 ms Unit dB\V
130
V2| [T1] 76 .52 dBNV
5.57881|764 GHz B
120
A [TI] g T aB
42.12424/850 MH=z
110 OPH 147.79559118 MHz
1 VTl [T1] 95.94 dB\V
| D1 103[.62 dByNWV. \v4 5 _cgag + et
100 W Apgguredi A T2
T V hd TT] 780 dByV| TNl
tvIEw 5.59885772 cHz|
920 Vi|[f1] 103.62 dBAV
5.58378758 GHz
80 2
p2 |77.62 dB L
L TDS
70 "MP‘- L"&.
GOWWE-W P FA
50
40
30 MiTestf Radiate
Center 5.59 GH=z 4 MH=z/ Span 40 MH=z
Date: 25.MAR.2021 17:00:31
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Ti

MICGIVI

Serial #:

Radwin NEO, NEO DUO
FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
RDWN73-U6 Rev A

tle:
To:

26 dB & 99% BANDWIDTH

Mi

Variant: 802.11 20MHz, Channel: 5705.00 MHz, Polarity H, Temp: 20

/ Max/Ref Lvl Delta 2 [T1] RBW 200 kH=z RE Att 0O dB
5 130 dBAV -0.71 dB VBW 1 MHz
87 dBNV 21.90380762 MHz SWT 5 ms Unit dB\V
130
V2| [T1] 76095 dB\V
5.69413828 GHz B
120 A TTI] =J. 7T dB
41.90380/762 MH=z
110 OPH 17.87575150 MHz
VTl [T1] 95 .23 dB\V
1
| D1 102/.32 dBNV \v4 5.69606212 GHz
100 Y T Y L2
T = -Jduul,’\tfwvvu L 4 T ] 5758 dBN IN1
tvIEw 5.71393788 cHz|
90 Vi|iTf1) 102 .32 dB\V
5.70808617 GHz
80 -'qf
p2 |76.32 dB
‘\Q‘ TDS
70 ’{ \'\
GOEJV"L | mﬂﬂhﬂﬁq
50
40
30 MiTestf Radiate
Center 5.705 GH=z 4 MH=z/ Span 40 MH=z
Date: 25.MAR.2021 16:54:05
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MICGIVI

Mi

Title:

Serial #:

Radwin NEO, NEO DUO

To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Variant: 802.11 20MHz, Channel: 5705.00 MHz, Polarity V, Temp: 20

/ Max/Ref Lv1 Delta 2 [T1] RBW 200 kH=z RE Att 0O dB
5 130 dBAV -0.09 dB VBW 1 MHz
87 dAB\V 22.14428858 MHz SWT 5 ms Unit dB\V
130
V2| [T1] 7737 dBNV
5.69397796 GHz B
120
A TTI] 0. 09 dB
42.14428/858 MH=z
110 OPH 17.79559118 MHz
VTl [T1] 98 .06 dBAV
| D1 103[.79 dByV Y s soeta S
T e e e o T r‘hﬂfwg,-}wm,ﬁz
100 w VTE g TT] 763 dByv| IN1
tvIEw 5.71393788 cHz|
90 Vi|[%1] 103./79 dByVY
5.70984/970 GHz
80
| p2[77.79 d’B}é 3,
el N o
70, . HA,;JJ/ \\v\
60
50
40
30 MiTestf Radiate
Center 5.705 GH=z 4 MH=z/ Span 40 MH=z
Date: 25.MAR.2021 16:52:25
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml Variant: 802.11 40MHz, Channel: 5500.00 MHz, Polarity H, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 500 kH=z RE Att 0O dB
b 130 dBNV 0.01 dB VBW 2 MHz
87 dBNV 45.37074148 MHz SWT 5 ms Unit dByV
130
V2|[T1] 7350 dBVV
5.47763527 GHz
120
A TTI] J-. 0L dB
45.37074148 MHz
110 OPH 36.87374749 MHz
VTl [T1] 92 /60 dBVV
1 5.48164329 GHz
100l=p3+—55—5c—<by ¥ et T BN TN
TvrEw T 2 5.51851703 cuz| M
90 Vi|r11] 99 .58 dB\V
5.49815631 GHz
80
2 2
D2 |73.58 dBRRV. TDS
70 i
60
50
40
30 MiTestf Radiate
Center 5.5 GHz 8 MH=z/ Span 80 MHz
Date: 25.MAR.2021 16:25:57
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Mi

Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Variant: 802.11 40MHz, Channel: 5500.00 MHz, Polarity V, Temp: 20

/ Max/Ref Lv1 Delta 2 [T1] RBW 500 kH=z RE Att 0O dB
5 130 dByV 0.13 dB VBW 2 MHz
87 dBAV 44.56913828 MHz SWT 5 ms Unit dB\V
130
v2|[T1] 7669 dAB\V
5.47811/623 GHz B
120 A T L] 0. I3 dB
44.56913828 MHz
110 OPH 36.55310621 MHz
N VTl [T1] 97 |82 4BV
| D1 103.16 dBN\|V M\Xﬂ L 5 _ 481380361 T
T A KA p Bl s - 2
100 L W ‘ﬂf -r-“%—'T‘_ ST T g7 08 daByVv| IN1
tvIEw 5.51835671 cHz|
90 Vi|[(Th] 103 .16 dB\V
5.49767|535 GHz
80 2
| p2 (77.16 4B K
TDS
70 ..-'I [
60
50
40
30 MiTestf Radiate
Center 5.5 GHz 8 MH=z/ Span 80 MHz
Date: 25.MAR.2021 16:28:59
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 40MHz, Channel: 5580.00 MHz, Polarity H, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 500 kH=z RE Att 0O dB
@ 130 dByV 0.09 dB VBW 2 MHz
87 dBNV 45.21042084 MHz SWT 5 ms Unit dBNV
130
V2| [T1] 75,79 dBNV

5.55779559 GHz

120 aZ | TT] g 09 aB
45.21042084 MH=z
110 OPH 46.71342685 MH=z
VTl [T1] 95|59 dBNV
1
| D1 102/.25 dB\V v 5.56164329 GH=z
100 Y. LTy N Y .
T {!n.;'r— o+ R o T ] 9o |T dBY IN1
tvIEw 5.59835671 cHz|
90 Vi|[171] 102 .25 dB\V
5.57030060 GH=z
80
> U\Z
p2 [76.25 dp
W o
70 I

60
50
40
30 MiTesY Radiate
Center 5.58 GH=z 8 MH=z/ Span 80 MHz
Date: 25.MAR.2021 16:34:35
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml Variant: 802.11 40MHz, Channel: 5580.00 MHz, Polarity V, Temp: 20
/ Max/Ref Lv1l Delta 2 [T1] RBW 500 kHz RE Att 0 dB
@ 130 dBANV 1.07 dB VBW 2 MHz
87 dBAV 44.24849699 MHz SWT 5 ms Unit dByV
130
V2| [T1] 77 .72 dBNV
5.55811/623 GHz B
120 A TTI] 1.0 aB
44.24849699 MH=z
110 OPH 36.55310621 MHz
1 VTl [T1] 99|10 dBVWV
| p1 104].47 dByV Av4
W% MM“M 5.56180361 GH=z
100 FET 2
U"[ VTF RGTT] S8 [ZT dByv| Ivi
TvIEW 5.59835671 GHz| M
90 Vi|rTha 104 .47 dBVVY
5.56565130 GHz
2
80
P> [78.47 dp i
t‘k TDS
70 |
60
50
40
30 MiTestf Radiate
Center 5.58 GH=z 8 MH=z/ Span 80 MHz
Date: 25.MAR.2021 16:32:24
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 40MHz, Channel: 5695.00 MHz, Polarity H, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 500 kH=z RE Att 0O dB
@ 130 dBNV -0.43 dB VBW 2 MHz
87 dBNV 44.08817635 MHz SWT 5 ms Unit dBNV
130
V2| [T1] 7741 dBNV

5.67311623 GH=z

120
A [TTT] g.43 dB
44.08817635 MH=z
110 OPH 36.55310621 MHz
1 VTl [T1] 96.69 dBAV
| D1 103.44 dB\V. Av4 56T 6645 S+
rpAﬁAhV%ﬁJum¢&Jk T2
100 iy 1 \ VT T T ] 98 dBy V| TN1
1VIEW 5.71319639 cHz|
50 Vi|[(mi] 103 .44 dB\V
5.69331/663 GH=z
80 2
p2 [77.44 4dB T
i TDS
70 [ ([r

60
50
40
30 MiTesY Radiate
Center 5.695 GH=z 8 MH=z/ Span 80 MHz
Date: 25.MAR.2021 16:38:48
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 40MHz, Channel: 5695.00 MHz, Polarity V, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 500 kH=z RE Att O dB
@ 130 dBNV -0.75 dB VBW 2 MHz
87 dBNV 43.28657315 MHz SWT 5 ms Unit dByV
130
V2| [T1] 79 96 dBNV

5.67327655 GHz

120 A TTT] —J-. 75 dB
43.28657315 MH=z
110 OPH 36.71342/685 MHz

vrl [T1 98 .13 daByV
| p1 108.59 aeym [(ri] S

1
\v4
M ot T2 5.67664[329 GHz
100 VTP Y TI] SO [ 78 dByY| IN1

1VIEW 5.71335671 cHz| M

H

90 [T1] 105,59 dBNV

5.68081162 GHz

%‘L TDS

80 D Q o J

70 h‘

60
50
40
30 MiTesY Radiate
Center 5.695 GH=z 8 MH=z/ Span 80 MHz
Date: 25.MAR.2021 16:41:23
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 80MHz, Channel: 5525.00 MHz, Polarity H, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 1 MH=z RE Att 0O dB
@ 130 dBNV 0.53 dB VBW 3 MHz
87 dBNV 91.01202405 MHz SWT 5 ms Unit dBNV
130
V2| [T1] 70 .64 dBNV

5.47967936 GHz

120 AZ| [TT] - 53 dB
91.01202/405 MHz
110 OPH 76.95390[782 MHz
VTl [T1] 91 .37 dBVWV
5.48668337 GHz
100 VT T S0 (52 dByV| IN1
D1 96.77 dBNV] v
T *ﬂF”“J*MJ'AkA\fﬂw¢n¢ﬂﬁﬂf“”“” 5.56363727 cHz| ®
fﬁﬂ 2
90 Vi|17TY] 9677 dBNV
5.55145291 GHz
80
2 TDS

D2 |70.77 d V.

70

60
50
40
30 MiTesY Radiate
Center 5.525 GH=z 16 MHz/ Span 160 MH=z
Date: 25.MAR.2021 14:54:51
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 80MHz, Channel: 5525.00 MHz, Polarity V, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 1 MH=z RE Att O dB
@ 130 dBNV 1.03 dB VBW 3 MHz
87 dBNV 87.16432866 MHz SWT 5 ms Unit dBNV
130
V2| [T1] 73 .26 dBNV

5.4809¢192 GHz

120 A [TTT] .03 dB
g7.16432/866 MHz
110 OPH 16.31262(525 MHz
VTl [T1] 94 (33 dB\V
1 5.48668337 GHz
100 —p4+—S89o {51 —ary s %Elj e TN
tvIEw E WM 5.56299599 cHz|
90 ViliTh] 99 .51 dBNV
5.54760521 GHz
80
5 2
. D2 |73.51 dB TDS
70 I

60
50
40
30 MiTesY Radiate
Center 5.525 GH=z 16 MHz/ Span 160 MH=z
Date: 25.MAR.2021 14:57:31
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 80MHz, Channel: 5560.00 MHz, Polarity H, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 1 MH=z RE Att O dB
@ 130 dBNV 0.18 dB VBW 3 MHz
87 dBNV 88.49699399 MH=z SWT 5 ms Unit dBNV
130
V2| [T1] 74 .86 dBNV

5.51623246 GHz

120
A TTT] J- I8 oB
88.49699399 MH=z
110 OPH 16.31262525 MHz
VTl [T1] 95 o8 dAByV
1 5.52200401 GHz
Lool=R1 101[.03 dByl . _
TL AFdms sl !M.HW“ HARf T ] 9575 aByv| N1
tvIEw 5.59831663 cHz|
50 vi|iTi) 101 ]03 dBVV
5.55150301 GHz
80
>
D2
TDS
70

Mol B oot

60
50
40
30 MiTesY Radiate
Center 5.56 GHz 16 MHz/ Span 160 MH=z
Date: 25.MAR.2021 14:48:43
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 80MHz, Channel: 5560.00 MHz, Polarity V, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 1 MH=z RE Att O dB
@ 130 dBNV -0.39 dB VBW 3 MH=z
87 dBNV 86.57314629 MHz SWT 5 ms Unit dByV
130
V2| [T1] 76 .85 dBNV

5.51655311 GH=z

120
A T L] 0. 39 dB
§6.57314/629 MHz
110 OPH 716.31262/525 MH=z
1 VTl [T1] 98 .04 dBAV
| D1 103.1 dBNV Av4 5.5216833 cu
T Kl Fiﬂl”i’hﬂﬂ‘! '_‘Ex T2
100 4 T 754 dByv| IN1
tvIEw 5.59799599 cHz|
90 VijrTl) 103./10 dByVY
5.53803607 GHz
80
D2 |77 .1 dBN\J h

60
50
40
30 MiTesY Radiate
Center 5.56 GHz 16 MHz/ Span 160 MH=z
Date: 25.MAR.2021 14:46:26
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 80MHz, Channel: 5675.00 MHz, Polarity H, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 1 MH=z RE Att 0O dB
@ 130 dBNV 0.43 dB VBW 3 MHz
87 dBNV 87.53507014 MHz SWT 5 ms Unit dBNV
130
V2| [T1] 76 .29 dBNV

5.63123246 GHz

120
A TTT] .23 dB
847.53507014 MHz
110 OPH 16.31262(525 MHz
VTl [T1] 98 .38 dB\V

5.63700401 GH=z

1
| D1 102.58 dB\|V. =T Y
100 MW%" - SN -

1VIEW 5.71331663 cHz|

90 Vi|rTh] 102 .58 dBAVY

5.65592/184 GHz

80 I
Il D2 |76.58 dB

TDS

60
50
40
30 MiTesY Radiate
Center 5.675 GH=z 16 MHz/ Span 160 MH=z
Date: 25.MAR.2021 14:41:05
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

26 dB & 99% BANDWIDTH

Ml_ - . _ Variant: 802.11 80MHz, Channel: 5675.00 MHz, Polarity V, Temp: 20
/ Max/Ref Lvl Delta 2 [T1] RBW 1 MH=z RE Att O dB
@ 130 dBNV 0.41 dB VBW 3 MHz
87 dBNV 86.57314629 MHz SWT 5 ms Unit dByV
130
V2| [T1] 76 .60 dBNV

5.63187375 GHz

120 A TTT] .21 dB
86.57314/629 MHz
110 OPH 16.31262(525 MHz

VTl [T1] 98 .45 dBVV
| p1 103.68 dBaV

1
v D . O OO >55 G
1 ~ ;Md.%y T2
00 ¥ 17 98 .62 dBYN IN1
1VIEW iMa

5.71299599 GHz

90 Vijrri) 103./68 dByVY
5.65816¢633 GHz
80 [
2 (77 .68 dB
TDS

70 Ir
60
50
40
30 MiTesY Radiate

Center 5.675 GH=z 16 MHz/ Span 160 MH=z

Date: 25.MAR.2021 14:43:34
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

A.2. Power Spectral Density

A.2.1 Non-Beamforming

POWER SPECTRAL DENSITY

MI Variant: 20 MHz, Channel: 5265.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
&
3 146 dBAV 98.72 dBNV VBW 3 MHz
103 dByV 5.26912826 GH=z SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[(T1] 98 |72 4BV
140 =
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 20 MHz, Channel: 5265.00 MHz, Polarity V
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml_ I L Variant: 20 MHz, Channel: 5300.00 MHz, Polarity H
Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 0 dB
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Title:  Radwin NEO, NEO DUO
To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247

% N/
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Variant: 20 MHz, Channel: 5300.00 MHz, Polarity V
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 20 MHz, Channel: 5330.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml_ - . _ Variant: 20 MHz, Channel: 5330.00 MHz, Polarity V
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5275.00 MHz, Polarity H
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5275.00 MHz, Polarity V
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5300.00 MHz, Polarity V
/ Max/Ref Lv1 Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBAV 100.34 dBNV VBW 3 MHz
103 dB\V 5.31386774 GHz SWT 5 ms Unit dB\V
146
16 dB| Offset vi|(T1] 100.34 dByV
LIMIT CHE¢K : PASSED B
140
5. 1T 389 4 GH=z
130
120
IN1
1VIEW 1Aav
110
1
100 "A‘"ﬁ Y
90 TDS

80

TP § T 1 O BT \MWMM
70
60
50
46 MiTesY Radiate
Center 5.3 GHz 8 MH=z/ Span 80 MHz
Date: 24 .MAR.2021 10:54:15

back to matrix

Issue Date: 19™ April 2021 Page: 131 of 218

This test report may be reproduced in full only. The document may only be updated by MiCOM Labs
personnel. All changes will be noted in the Document History section of the report.
MiCOM Labs, 575 Boulder Court, Pleasanton, California 94566 USA, Phone: +1 (925) 462 0304, Fax: +1 (925) 462 0306, www.micomlabs.com



http://www.micomlabs.com/

Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5320.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5320.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml_ - . _ Variant: 80 MHz, Channel: 5290.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 80 MHz, Channel: 5290.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 0 dB
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 80 MHz, Channel: 5295.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 80 MHz, Channel: 5295.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 80 MHz, Channel: 5300.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 80 MHz, Channel: 5300.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RE Att 0 dmB
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 20 MHz, Channel: 5490.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 0 dB
> 146 dBNV 100.21 dBNV VBW 3 MHz
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 20 MHz, Channel: 5490.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
3 146 dBNV 103.65 dBNV VBW 3 MHz
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 20 MHz, Channel: 5590.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 102.69 dBNV VBW 3 MHz
103 dBy\V 5.58498998 GHz SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[T1] 102 .69 dByVY
140 [ A |
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml_ - . _ Variant: 20 MHz, Channel: 5705.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
@ 146 dBNV 101.12 dBNV VBW 3 MHz
103 dByV 5.70151303 GHz SWT 5 ms Unit dByV
146
16 dB| Offset vi|(T1] 101 .12 dBNV
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml_ - . _ Variant: 20 MHz, Channel: 5705.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
@ 146 dBNV 102.06 dBNV VBW 3 MHz
103 dByV 5.70896794 GHz SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[T1] 102 .06 dBVV

5.70899794 GH=zZ
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5500.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 140 dBAV 95.73 dBNV VBW 3 MHz
103 dBAV 5.48805611 GHz SWT 5 ms Unit dBav
140
16 dB| Offset Vi|[T1] 95 .73 dB\V
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5500.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 140 dBNV 96.96 dBNV VBW 3 MHz
103 dByV 5.50969940 GHz SWT 5 ms Unit dByV
140
16 dB| Offset Vi|[(T1] 96 .96 dBNVB
5.50969940 GHz
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5580.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 99.63 dBNV VBW 3 MHz
103 dBy\V 5.57126253 GHz SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[(T1] 99 |63 dBNVB
140 5.57IZ29Z253 GH=zZ
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5580.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 99.63 dBNV VBW 3 MHz
103 dBy\V 5.57126253 GHz SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[(T1] 99 |63 dBNVB
140 5.57IZ29Z253 GH=zZ
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5695.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 98.60 dBNV VBW 3 MHz
103 dByNV 5.68882766 GHz SWT 5 ms Unit dBNV
146
16 dB| Offset Vi|[(T1] 98 |60 dBNVB
140 5. 068887766 GH=zZ
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5695.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RE Att 0 dmB
> 146 dB\V 99.25 dB\V VBW 3 MHz
103 dB\V 5.68802605 GHz SWT 5 ms Unit dB\V
146
16 dB| Offset VYi|rT173 99 |25 dBAV
LIMIT CHE¢K : PASSED B
140
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 80 MHz, Channel: 5525.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 140 dBNV 88.93 dB\V VBW 3 MHz
103 dByNV 5.55145291 GHz SWT 5 ms Unit dBNV
140
16 dB| Offset Vi|[T1] 88 .93 dByV !
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 80 MHz, Channel: 5525.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 140 dBNV 91.44 dBNV VBW 3 MHz
103 dByNV 5.54792585 GHz SWT 5 ms Unit dBNV
140
16 dB| Offset VYi|rT173 91 |44 4BV
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 80 MHz, Channel: 5560.00 MHz, Polarity H
/ Max/Ref Lwvl Marker 1 [T1] RBW 1 MHz RF Att 0 dB
) 146 dBAV 93.74 dBNV VBW 3 MHz
103 dBNV 5.58132265 GHz SWT 5 ms Unit dByV
146
16 dB| Offset VYi|rT173 93|74 4BV
140 [ A |
5.58132265 GHZ
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 80 MHz, Channel: 5560.00 MHz, Polarity V
/ Max/Ref Lv1l Marker 1 [T1] RBW 1 MHz RF Att 0 dB
) 146 dBAV 96.20 dBAV VBW 3 MHz
103 dBNV 5.54637275 GHz SWT 5 ms Unit dByV
146
16 dB| Offset VYi|rT173 96|20 dBAV
140 5.5463 7275 GHZ B
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml_ - . _ Variant: 80 MHz, Channel: 5675.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att O dB
@ 146 dBNV 94 .96 dBNV VBW 3 MHz
103 dByV 5.64886774 GHz SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[T1] 94 |96 dBNV
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 80 MHz, Channel: 5675.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 96.44 dBNV VBW 3 MHz
103 dByNV 5.66009018 GHz SWT 5 ms Unit dBNV
146
16 dB| Offset VYi|rT173 96 .44 4BV
140 =
5. 060009018 GH=zZ
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MICGIVI

Title:  Radwin NEO, NEO DUO
To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
Serial ## RDWN73-U6 Rev A

A.2.2 Beamforming

POWER SPECTRAL DENSITY

Mi

Variant: 20 MHz, Channel: 5265.00 MHz, Polarity H

Max/Ref Lv1l Marker 1 [T1] RBW 1 MHz RF Att 0 dB
= 146 dBNV 100.64 dBNV VBW 3 MHz
103 dBAV 5.26119238 GHz SWT 5 ms Unit dB\V
146
16 dB| Offset vi|[T1] 100.64 dBVV
140 [ 2 |
5.26119238 GHzZ
130
120
IN1
1VIEW 1Aav
110
n
100 X
o 'ﬂ%_.;-' |
90 TDS
> }_/ \‘
70
60
50
MiTestf Radiate:
46
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml_ - . _ Variant: 20 MHz, Channel: 5265.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
@ 146 dBNV 106.84 dBNV VBW 3 MHz
103 dByV 5.26896794 GHz SWT 5 ms Unit dByV
146
16 dB| Offset vi|(T1] 106.84 dBVV
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Title: Radwin NEO, NEO DUO

" U To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

247

Ml Variant: 20 MHz, Channel: 5300.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 101.43 dBNV VBW 3 MHz
103 dBNV 5.30412826 GHz SWT 5 ms Unit dByV
146
16 dB| Offset vi|(T1] 101 .43 dByVY
140 5. 30417826 GH=zZ
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml_ - . _ Variant: 20 MHz, Channel: 5300.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att O dB
@ 146 dBNV 105.66 dBNV VBW 3 MHz
103 dByV 5.29507014 GHz SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[T1] 105./66 dBNV

5.Z29507/0T4 GH=z
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 20 MHz, Channel: 5330.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 100.32 dBNV VBW 3 MHz
103 dByV 5.32651303 GHz SWT 5 ms Unit dByV
146
16 dB| Offset vi|[T1] 100.32 dBVV
140 5. 65 TI303 GH=zZ
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 20 MHz, Channel: 5330.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 105.04 dBNV VBW 3 MHz
103 dBNV 5.32515030 GH=z SWT 5 ms Unit dByV
146
16 dB| Offset vi|[T1] 105.04 dBVV
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5275.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBAV 98.26 dBNV VBW 3 MHz
103 dB\V 5.28373747 GHz SWT 5 ms Unit dB\V
146
16 dB| Offset VYi|rT173 98 |26 dBAV
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5275.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 0 dB
> 146 dBNV 101.78 dBNV VBW 3 MHz
103 dB\V 5.27267535 GHz SWT 5 ms Unit dB\V
146
16 dB| Offset vi|(T1] 101.78 dBNV
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140
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5300.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 0 dB
> 146 dBNV 97.64 dBNV VBW 3 MHz
103 dBAV 5.28452906 GHz SWT 5 ms Unit dB\V
146
16 dB| Offset VYi|rT173 97 |64 4BV
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5300.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 102.42 dBNV VBW 3 MHz
103 dByV 5.30985972 GHz SWT 5 ms Unit dByV
146
16 dB| Offset vi|[T1] 102.42 dBVV
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5320.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 97.62 dBNV VBW 3 MHz
103 dByV 5.32761523 GHz SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[T1] 97 .62 daB\V
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Title: Radwin NEO, NEO DUO

" U To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

247

Ml Variant: 40 MHz, Channel: 5320.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 102.55 dBNV VBW 3 MHz
103 dBy\V 5.31751503 GHz SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[T1] 102 .55 dBNV
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml_ - . _ Variant: 80 MHz, Channel: 5290.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
@ 146 dBNV 92.84 dBNV VBW 3 MHz
103 dByV 5.31196393 GHz SWT 5 ms Unit dByV
146
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 80 MHz, Channel: 5290.00 MHz, Polarity V
/ Max/Ref Lv1 Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBAV 98.14 dBNV VBW 3 MHz
103 dB\V 5.31260521 GHz SWT 5 ms Unit dB\V
146
16 dB| Offset VYi|rT173 98 |14 4BV
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml_ - . _ Variant: 80 MHz, Channel: 5295.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
@ 146 dBNV 92 .82 dBNV VBW 3 MHz
103 dByV 5.31696393 GHz SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[T1] 92 /82 dB\V

5.31T069¢9393 GH=zZ

130
120
IN1
1VIEW 1AV
110
100

90 M‘“‘ -..[..“ TDS

80

70

60
50
46 MiTesY Radiate
Center 5.295 GH=z 16 MHz/ Span 160 MH=z
Date: 24 .MAR.2021 08:46:03

back to matrix

Issue Date: 19™ April 2021 Page: 172 of 218

This test report may be reproduced in full only. The document may only be updated by MiCOM Labs
personnel. All changes will be noted in the Document History section of the report.
MiCOM Labs, 575 Boulder Court, Pleasanton, California 94566 USA, Phone: +1 (925) 462 0304, Fax: +1 (925) 462 0306, www.micomlabs.com



http://www.micomlabs.com/

Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 80 MHz, Channel: 5295.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 97.96 dBNV VBW 3 MHz
103 dBy\V 5.27079158 GHz SWT 5 ms Unit dBNV
146
16 dB| Offset VYi|rT173 97 |96 4BV
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 80 MHz, Channel: 5300.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 93.81 dBNV VBW 3 MHz
103 dBy\V 5.32228457 GHz SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[T1] 9381 dB\V
140 5. 23845 GHzZ
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 80 MHz, Channel: 5300.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 97.65 dBNV VBW 3 MHz
103 dBy\V 5.27547094 GHz SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[T1] 97 .65 dB\V
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 20 MHz, Channel: 5490.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
@ 146 dBNV 101.21 dBNV VBW 3 MHz
103 dBNV 5.48547094 GHz SWT 5 ms Unit dByV
146
16 dB| Offset vi|(T1] 101 .21 dBNV
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml_ - . _ Variant: 20 MHz, Channel: 5490.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
@ 146 dBNV 102.76 dBNV VBW 3 MHz
103 dByV 5.49348697 GHz SWT 5 ms Unit dByV
146
16 dB| Offset vi|[T1] 102.76 dBVV
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 20 MHz, Channel: 5590.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 99.86 dBNV VBW 3 MHz
103 dBAV 5.58458918 GHz SWT 5 ms Unit dB\V
146
16 dB| Offset Vi|[(T1] 99 |86 dBAV
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml_ - . _ Variant: 20 MHz, Channel: 5590.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
@ 146 dBNV 102.39 dBNV VBW 3 MHz
103 dByV 5.58218437 GHz SWT 5 ms Unit dByV
146
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml_ - . _ Variant: 20 MHz, Channel: 5705.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att O dB
@ 146 dBNV 100.95 dBNV VBW 3 MHz
103 dByV 5.71193387 GHz SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[T1] 100 .95 dBNV
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml_ - . _ Variant: 20 MHz, Channel: 5705.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
@ 146 dBNV 102.19 dBNV VBW 3 MHz
103 dByV 5.70864729 GHz SWT 5 ms Unit dByV
146
16 dB| Offset vi|[T1] 102.19 dBVV
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5500.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 98.08 dBNV VBW 3 MHz
103 dByV 5.48292585 GHz SWT 5 ms Unit dByV
146
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5500.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
3 146 dBNV 99.81 dB\V VBW 3 MHz
103 dBy\V 5.50937876 GHz SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[T1] 99 .81 dB\V
LIMIT CHE¢K : PASSED B
140
5.50937/876 GH=zZ
130
120
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1VIEW 1Aav
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46 MiTestf Radiate
Center 5.5 GHz 8 MH=z/ Span 80 MHz
Date: 24 .MAR.2021 09:09:29
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5580.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBAV 97.82 dBNV VBW 3 MHz
103 dB\V 5.57318637 GHz SWT 5 ms Unit dB\V
146
16 dB| Offset Vi|[T1] 97 .82 daB\V
LIMIT CHE¢K : PASSED B
140
5.573T3863 GHZ
130
120
IN1
1VIEW 1Aav
110
100 1
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46 MiTestf Radiate
Center 5.58 GH=z 8 MH=z/ Span 80 MHz
Date: 24 .MAR.2021 09:06:42

back to matrix

Issue Date: 19™ April 2021 Page: 184 of 218

This test report may be reproduced in full only. The document may only be updated by MiCOM Labs
personnel. All changes will be noted in the Document History section of the report.
MiCOM Labs, 575 Boulder Court, Pleasanton, California 94566 USA, Phone: +1 (925) 462 0304, Fax: +1 (925) 462 0306, www.micomlabs.com



http://www.micomlabs.com/

Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5580.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 100.65 dBNV VBW 3 MHz
103 dBy\V 5.57719439 GHz SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[(T1] 100 .65 dBNVB
140 5.5 IT9439 GH=zZ
130
120
IN1
1VIEW 1Aav
110
1
100 o RAA‘ P . —
ﬁ.\[ e Rt
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46 MiTestf Radiate
Center 5.58 GH=z 8 MH=z/ Span 80 MHz
Date: 24 .MAR.2021 09:08:29
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5695.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 0 dB
> 146 dBNV 98.61 dBAV VBW 3 MHz
103 dBy\V 5.67936874 GHz SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[T1] 98 .61 dB\V
LIMIT CHE¢K : PASSED B
140
5. 6/936874 GHZ
130
120
IN1
1VIEW 1Aav
110
il
100
90 /\ TDS
80
70
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46 MiTestf Radiate
Center 5.695 GH=z 8 MH=z/ Span 80 MHz
Date: 24 .MAR.2021 09:04:53
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 40 MHz, Channel: 5695.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 99.53 dBNV VBW 3 MHz
103 dByV 5.68818637 GHz SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[(T1] 99 |53 dBNVB
140 5. 06881803 GHzZ
130
120
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1VIEW 1Aav
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46 MiTestf Radiate
Center 5.695 GH=z 8 MH=z/ Span 80 MHz
Date: 24_.MAR.2021 09:03:50
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 80 MHz, Channel: 5525.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 140 dBNV 91.48 dBNV VBW 3 MHz
103 dByNV 5.54760521 GHz SWT 5 ms Unit dBNV
140
16 dB| Offset VYi|rT173 91 |48 dBAV
5.54760/521 GHz B
130
120
110 —
1VIEW iav
100
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90 ot AV BBl o | AR ﬂ&_".n‘[,&v o
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40 MiTestf Radiate
Center 5.525 GH=z 16 MHz/ Span 160 MH=z
Date: 22.MAR.2021 09:36:01
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 80 MHz, Channel: 5525.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
3 140 dBNV 95.35 dB\V VBW 3 MHz
103 dB\V 5.54792585 GHz SWT 5 ms Unit dB\V
140
16 dB| Offset Vi|[(T1] 95 |35 dBAV
LIMIT CHE¢K : PASSED B
5.54792/585 GHz
130
120
110 —
1VIEW 1Aav
100
1

90

TDS

80

70

60

50

40 MiTesY Radiate

Center 5.525 GH=z 16 MHz/ Span 160 MH=z
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml_ - . _ Variant: 80 MHz, Channel: 5560.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
@ 146 dBNV 94 .51 dBNV VBW 3 MHz
103 dByV 5.58164329 GHz SWT 5 ms Unit dByV
146
16 dB| Offset VYi|rT173 94 |51 dBAV

5.581043Z9 GH=zZ

130
120
IN1
1VIEW 1AV
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46 MiTestf Radiate
Center 5.56 GHz 16 MHz/ Span 160 MH=z
Date: 24.MAR.2021 08:57:46
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 80 MHz, Channel: 5560.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 97.60 dBNV VBW 3 MHz
103 dBNV 5.58292585 GH=z SWT 5 ms Unit dByV
146
16 dB| Offset VYi|rT173 97 |60 4BV
140 5.58297585 GH=zZ
130
120
IN1
1VIEW 1Aav
110
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46 MiTestf Radiate
Center 5.56 GHz 16 MHz/ Span 160 MH=z
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml_ - . _ Variant: 80 MHz, Channel: 5675.00 MHz, Polarity H
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att O dB
@ 146 dBNV 95.68 dBNV VBW 3 MHz
103 dByV 5.65015030 GHz SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[T1] 95 .68 dBNV

5.06501T59030 GH=zZ

130
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46 MiTesY Radiate
Center 5.675 GH=z 16 MHz/ Span 160 MH=z
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

POWER SPECTRAL DENSITY

Ml Variant: 80 MHz, Channel: 5675.00 MHz, Polarity V
/ Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RE Att 0O dB
) 146 dBNV 96.52 dBNV VBW 3 MHz
103 dBy\V 5.65111222 GHz SWT 5 ms Unit dByV
146
16 dB| Offset Vi|[T1] 96 .52 dB\V
LIMIT CHE¢K : PASSED B
140
5.0 TTTZ GHZ
130
120
IN1
1VIEW 1Aav
110
100 3
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46 MiTestf Radiate
Center 5.675 GH=z 16 MHz/ Span 160 MH=z
Date: 24.MAR.2021 09:00:25
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

A.3. Radiated
A.3.1. TX Spurious & Restricted Band Emissions
A.3.1.1. RADWIN MR0269440

TX SPURIOUS & RESTRICTED BAND EMISSIONS
Variant: 20MHz, Test Freq: 5265.00 MHz, Antenna: RADWIN MR0269440, Power Setting: 3.0, Duty Cycle (%): 99

MiFest

Measurement Distance: 3m Sweep Time: 170 ms REW: 1 MHz
VBW: 3 MHz
307 Date: 26 Mar 2021 -
80—
X 5
70+
60— 3
%
50— X
4
z 40 h ¥
304
20—
10—
D_
10 EMICOM Labs 2021 — Trace 1 Horizontal —— Trace 2 Vertical | ¥ Formal —— Peak Limit =--= Awg Limit Tested by: JMH
Start 1000.000 MHz ' ' ' ' Stop 18.000 GHz
Step 1700.000 MHz Span 17.000 GHz
1000.00 - 18000.00 MHz
Num Frequency | Raw (I:_zt:se AF Level |Measurement Pol Hot Azt Limit | Margin | Pass
MHz dBpVv dB dB/m | dBuV/im Type cm Deg |[dBpV/m dB [Fail
1 4779.65 61.54 2.86 | -12.45| 51.95 Max Peak | Horizontal| 188 320 68.2 -16.3 Pass
2 4779.65 47.69 2.86 -12.45 38.10 Max Avg Horizontal | 188 320 54.0 -15.9 Pass
3 4810.97 63.88 2.85 | -12.42 | 54.31 Max Peak | Horizontal | 187 352 68.2 -13.9 Pass
4 4810.97 49.45 2.85 | -12.42 | 39.88 Max Avg Horizontal | 187 352 54.0 -14.1 Pass
5 5265.74 82.29 290 | -12.22 | 72.97 | Fundamental | Vertical 200 0 - -
6 6326.92 54.19 3.30 -9.30 48.19 Peak (NRB) | Vertical 200 19 - - Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

TX SPURIOUS & RESTRICTED BAND EMISSIONS
Variant: 20MHz, Test Freq: 5300.00 MHz, Antenna: RADWIN MR0269440, Power Setting: 3.0, Duty Cycle (%): 99

Mifest

Measurermnent Distance: 3m Sweep Time: 170 ms REW: 1 MHz
VBW: 3MHz
%0 Date: 26 Mar 2021 -
80—
4
70 X b

z
20—
10—
D_
10 SMICOM Labs 2021 — Trace 1 Horizental —— Trace 2 Vertical | ¥ Formal —— Peak Limit =--= Awg Limit Tested by: JMH
Start 1000.000 MHz ' ' ' ' Stop 18.000 GHz
Step 1700.000 MHz Span 17.000 GHz
1000.00 - 18000.00 MHz
Num Frequency | Raw (I:_izlse AF Level |Measurement Pol Hot Azt Limit | Margin | Pass
MHz dBupVvV dB dB/m | dBuV/im Type cm Deg |[dBpV/m dB [Fail
1 4809.08 65.34 2.85 | -12.42 | 55.77 Max Peak | Horizontal| 178 354 68.2 -12.5 Pass
2 4809.08 50.87 2.85 -12.42 41.30 Max Avg Horizontal | 178 354 54.0 -12.7 Pass
3 4836.76 65.39 281 | -12.54 | 55.66 Max Peak |Horizontal| 180 355 68.2 -12.6 Pass
4 4836.76 51.47 2.81 -12.54 | 41.74 Max Avg Horizontal | 180 355 54.0 -12.3 Pass
5 5295.95 81.18 3.02 | -12.01 | 72.19 | Fundamental | Vertical 150 0 - -
6 6073.01 52.72 3.24 | -10.08 | 45.88 Peak (NRB) |Horizontal | 150 63 - - Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

TX SPURIOUS & RESTRICTED BAND EMISSIONS
Variant: 20MHz, Test Freq: 5330.00 MHz, Antenna: RADWIN MR0269440, Power Setting: 3.0, Duty Cycle (%): 99

Mifest

Measurermnent Distance: 3m Sweep Time: 170 ms REW: 1 MHz
VBW: 3MHz
%0 Date: 26 Mar 2021 -
80—
70— i i 5

z
20—
10—
D_
10 SMICOM Labs 2021 — Trace 1 Horizental —— Trace 2 Vertical | ¥ Formal —— Peak Limit =--= Awg Limit Tested by: JMH
Start 1000.000 MHz ' ' ' ' Stop 18,000 GHz
Step 1700.000 MHz Span 17.000 GHz
1000.00 - 18000.00 MHz
Num Frequency | Raw (I:_izlse AF Level |Measurement Pol Hot Azt Limit | Margin | Pass
MHz dBupVvV dB dB/m | dBuV/im Type cm Deg |[dBpV/m dB [Fail
1 4810.72 62.55 2.85 | -12.42 | 52.98 Max Peak | Horizontal| 196 0 68.2 -15.3 Pass
2 4810.72 48.42 2.85 -12.42 38.85 Max Avg Horizontal | 196 0 54.0 -15.2 Pass
3 4837.13 63.15 2.81 | -12.55| 53.41 Max Peak | Horizontal| 185 336 68.2 -14.8 Pass
4 4837.13 49.36 2.81 -12.55 39.62 Max Avg Horizontal | 185 336 54.0 -14.4 Pass
5 5324.72 77.90 296 | -11.98 | 68.88 | Fundamental | Vertical 150 0 - -
6 6252.83 51.45 3.26 -9.48 45.23 Peak (NRB) | Vertical 150 74 - - Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

TX SPURIOUS & RESTRICTED BAND EMISSIONS
Variant: 20MHz, Test Freq: 5490.00 MHz, Antenna: RADWIN MR0269440, Power Setting: 3.0, Duty Cycle (%): 99

Mifest

Measurermnent Distance: 3m Sweep Time: 170 ms REW: 1 MHz

VBW: 3MHz

%0 Date: 26 Mar 2021 -
80—
70—

z
20—
10—
D_
10 SMICOM Labs 2021 — Trace 1 Horizental —— Trace 2 Vertical | ¥ Formal —— Peak Limit =--= Awg Limit Tested by: JMH
Start 1000.000 MHz ' ' ' ' Stop 18,000 GHz
Step 1700.000 MHz Span 17.000 GHz
1000.00 - 18000.00 MHz
Num Frequency | Raw (I:_izlse AF Level |Measurement Pol Hot Azt Limit | Margin | Pass
MHz dBupVvV dB dB/m | dBuV/im Type cm Deg |[dBpV/m dB [Fail
1 4809.00 64.30 2.85 | -12.43 | 54.72 Max Peak | Horizontal| 190 357 68.2 -13.5 Pass
2 4809.00 50.33 2.85 | -12.43 | 40.75 Max Avg Horizontal | 190 357 54.0 -13.3 Pass
3 4843.34 64.45 2.85 | -12.55 | 54.75 Max Peak | Horizontal | 182 336 68.2 -13.5 Pass
4 4843.34 50.32 2.85 -12.55 40.62 Max Avg Horizontal | 182 336 54.0 -13.4 Pass
5 5496.06 67.75 3.06 | -11.64 | 59.17 | Fundamental | Vertical 150 0 - -
6 6078.85 53.16 3.25 | -10.04 | 46.37 Peak (NRB) |Horizontal | 150 3 - - Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

TX SPURIOUS & RESTRICTED BAND EMISSIONS
Variant: 20MHz, Test Freq: 5590.00 MHz, Antenna: RADWIN MR0269440, Power Setting: 3.0, Duty Cycle (%): 99

Mifest

Measurement Distance: 3m Sweep Time: 170 ms RBW: 1 MHz
VBW: 3MHz
307 Date: 26 Mar 2021 -
80—
70—
5
60— 3
X..1
50—
z 40 '| %
30+
20—
10—
D_
10 SMICOM Labs 2021 — Trace 1 Horizental —— Trace 2 Vertical | ¥ Formal —— Peak Limit =--= Awg Limit Tested by: JMH
Start 1000.000 MHz ' ' ' ' Stop 18,000 GHz
Step 1700.000 MHz Span 17.000 GHz
1000.00 - 18000.00 MHz
Num Frequency | Raw (I:_izlse AF Level |Measurement Pol Hot Azt Limit | Margin | Pass
MHz dBupVvV dB dB/m | dBuV/im Type cm Deg |[dBpV/m dB [Fail
1 4778.28 64.14 2.87 | -12.45 | 54.56 Max Peak | Horizontal| 193 333 68.2 -13.7 Pass
2 4778.28 49.05 2.87 -12.45 39.47 Max Avg Horizontal | 193 333 54.0 -14.5 Pass
3 4809.94 64.42 2.85 -12.42 54.85 Max Peak Horizontal | 186 350 68.2 -13.4 Pass
4 4809.94 50.67 2.85 -12.42 41.10 Max Avg Horizontal | 186 350 54.0 -12.9 Pass
5 5583.16 75.15 3.12 | -11.56 | 66.71 | Fundamental | Vertical 200 0 - -
6 6253.54 52.44 3.26 -9.48 46.22 Peak (NRB) | Vertical 200 0 - - Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(‘}M Serial ## RDWN73-U6 Rev A

TX SPURIOUS & RESTRICTED BAND EMISSIONS
Variant: 20MHz, Test Freq: 5705.00 MHz, Antenna: RADWIN MR0269440, Power Setting: 3.0, Duty Cycle (%): 99

Mifest

Measurermnent Distance: 3m Sweep Time: 170 ms REW: 1 MHz

VBW: 3MHz

%0 Date: 26 Mar 2021 -
80—
70—

z
20
10
D_
10 SMICOM Labs 2021 — Trace 1 Horizontal —— Trace 2Vertical | ¥ Formal —— Pesk Limit === fvg Limit Tested by: JMH
Start 1000.000 MHz ' ' ' ' Stop 18,000 GHz
Step 1700.000 MHz Span 17.000 GHz
1000.00 - 18000.00 MHz
Num Frequency | Raw (I:_izlse AF Level |Measurement Pol Hot Azt Limit | Margin | Pass
MHz dBupVvV dB dB/m | dBuV/im Type cm Deg |[dBpV/m dB [Fail
1 4779.29 62.42 2.86 -12.45 | 52.83 Max Peak |Horizontal| 190 323 68.2 -15.4 Pass
2 4779.29 48.55 2.86 -12.45 38.96 Max Avg Horizontal | 190 323 54.0 -15.0 Pass
3 4809.51 63.09 2.85 | -12.42 | 53.52 Max Peak | Horizontal | 189 326 68.2 -14.7 Pass
4 4809.51 49.44 2.85 -12.42 39.87 Max Avg Horizontal | 189 326 54.0 -14.1 Pass
5 4840.67 63.41 2.82 -12.55 | 53.68 Max Peak |Horizontal | 181 326 68.2 -14.6 Pass
6 4840.67 49.68 2.82 | -12.55 | 39.95 Max Avg Horizontal | 181 326 54.0 -14.1 Pass
7 5701.24 65.63 3.19 -11.35 | 57.47 | Fundamental | Vertical 200 0 -- -
8 6351.84 53.24 3.31 -9.16 47.39 Peak (NRB) Vertical 200 56 -- -- Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

A.3.1.2. RADWIN MR0269440BF

TX SPURIOUS & RESTRICTED BAND EMISSIONS

M'_ Variant: 20MHz, Test Freq: 5265.00 MHz, Antenna: RADWIN MR0269440BF, Power Setting: -7.0, Duty Cycle (%):
ol bl 99
Measurement Distance: 3m Sweep Time: 170 ms RBW: 1 MHz
VBW: 3MHz
304 Date: 26 Mar 2021 -
30—
70 j . X 5

dBp

20—
10+
D_
10 SMICOM Labs 2021 = Trace 1 Horizontal —— Trace 2 Vertical | X Formal =—— Peak Limit == fwg Limit Tested by: JMH
Start 1000.000 MHz ' ' ' ' Stop 12.000 GHz '
Step 1700.000 MHz Span 17.000 GHz
1000.00 - 18000.00 MHz
Num Frequency | Raw (I:_izlse AF Level |Measurement Pol Hot Azt Limit | Margin | Pass
MHz dBupVvV dB dB/m | dBuV/im Type cm Deg |[dBpV/m dB /Fail

4777.05 64.54 2.88 | -12.46 | 54.96 Max Peak | Horizontal| 188 355 68.2 -13.3 Pass
4777.05 49.92 2.88 -12.46 40.34 Max Avg Horizontal | 188 355 54.0 -13.7 Pass
4809.55 65.08 2.85 -12.42 | 55.51 Max Peak Horizontal | 191 68.2 -12.7 Pass
4809.55 50.64 2.85 -12.42 41.07 Max Avg Horizontal | 191 54.0 -12.9 Pass
5269.48 78.90 291 | -12.20 | 69.61 | Fundamental | Vertical 200
6250.05 56.50 3.25 -9.49 50.26 Peak (NRB) | Vertical 200

OO~ |W[IN|F

o|jo|o|o

-- -- Pass

Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

TX SPURIOUS & RESTRICTED BAND EMISSIONS

M'_ Variant: 20MHz, Test Freq: 5300.00 MHz, Antenna: RADWIN MR0269440BF, Power Setting: -7.0, Duty Cycle (%):
<ol o B Gt 9
Measurermnent Distance: 3m Sweep Time: 170 ms REW: 1 MHz
VBW: 3MHz
80—

Date: 26 Mar 2021 -

30—

z
20—
10—
D_
10 SMICOM Labs 2021 — Trace 1 Horizental —— Trace 2 Vertical | ¥ Formal —— Peak Limit =--= Awg Limit Tested by: JMH
Start 1000.000 MHz ' ' ' ' Stop 18,000 GHz
Step 1700.000 MHz Span 17.000 GHz
1000.00 - 18000.00 MHz
Num Frequency | Raw (I:_izlse AF Level |Measurement Pol Hot Azt Limit | Margin | Pass
MHz dBupVvV dB dB/m | dBuV/im Type cm Deg |[dBpV/m dB [Fail
1 4778.07 65.08 2.87 | -12.45 | 55.50 Max Peak | Horizontal | 189 0 68.2 -12.7 Pass
2 4778.07 50.12 2.87 -12.45 40.54 Max Avg Horizontal | 189 0 54.0 -13.5 Pass
3 4810.93 64.15 2.85 | -12.42 | 54.58 Max Peak | Horizontal| 190 355 68.2 -13.7 Pass
4 4810.93 50.13 2.85 -12.42 40.56 Max Avg Horizontal | 190 355 54.0 -13.4 Pass
5 4838.54 64.61 2.81 | -12.55 | 54.87 Max Peak | Horizontal| 193 354 68.2 -13.4 Pass
6 4838.54 50.49 2.81 | -12.55 | 40.75 Max Avg Horizontal | 193 354 54.0 -13.3 Pass
7 5303.99 74.70 3.06 | -11.96 | 65.80 | Fundamental | Vertical 200 0 - -
8 6250.19 56.76 3.25 -9.49 50.52 Peak (NRB) | Vertical 200 0 - - Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

TX SPURIOUS & RESTRICTED BAND EMISSIONS

M'_ Variant: 20MHz, Test Freq: 5330.00 MHz, Antenna: RADWIN MR0269440BF, Power Setting: -7.0, Duty Cycle (%):
<ol o B Gt 9
Measurermnent Distance: 3m Sweep Time: 170 ms REW: 1 MHz
VBW: 3MHz
80—

Date: 26 Mar 2021 -

30—

z
20—
10—
D_
10 SMICOM Labs 2021 — Trace 1 Horizental —— Trace 2 Vertical | ¥ Formal —— Peak Limit =--= Awg Limit Tested by: JMH
Start 1000.000 MHz ' ' ' ' Stop 18.000 GHz
Step 1700.000 MHz Span 17.000 GHz
1000.00 - 18000.00 MHz
Num Frequency | Raw (I:_izlse AF Level |Measurement Pol Hot Azt Limit | Margin | Pass
MHz dBupVvV dB dB/m | dBuV/im Type cm Deg |[dBpV/m dB [Fail
1 4808.91 64.70 2.85 | -12.43 | 55.12 Max Peak | Horizontal | 191 0 68.2 -13.1 Pass
2 4808.91 50.55 2.85 -12.43 40.97 Max Avg Horizontal | 191 0 54.0 -13.0 Pass
3 4839.56 65.01 2.82 | -12.55 | 55.28 Max Peak |Horizontal | 182 1 68.2 -13.0 Pass
4 4839.56 50.76 2.82 -12.55 41.03 Max Avg Horizontal | 182 1 54.0 -13.0 Pass
5 5329.35 72.21 298 | -11.97 | 63.22 | Fundamental | Vertical 200 0 - -
6 6249.95 56.36 3.25 -9.50 50.11 Peak (NRB) | Vertical 200 0 - - Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

TX SPURIOUS & RESTRICTED BAND EMISSIONS

M'_ Variant: 20MHz, Test Freq: 5490.00 MHz, Antenna: RADWIN MR0269440BF, Power Setting: -7.0, Duty Cycle (%):
ol 99
Measurement Distance: 3m Sweep Time: 170 ms RBW: 1 MHz
VBW: 3MHz
304 Date: 26 Mar 2021 -
80—
70—

z
20—
10—
D_
10 SMICOM Labs 2021 — Trace 1 Horizental —— Trace 2 Vertical | ¥ Formal —— Peak Limit =--= Awg Limit Tested by: JMH
Start 1000.000 MHz ' ' ' ' Stop 18.000 GHz
Step 1700.000 MHz Span 17.000 GHz
1000.00 - 18000.00 MHz
Num Frequency | Raw (I:_izlse AF Level |Measurement Pol Hot Azt Limit | Margin | Pass
MHz dBupVvV dB dB/m | dBuV/im Type cm Deg |[dBpV/m dB [Fail
1 4774.78 63.71 292 | -12.47 | 54.16 Max Peak | Horizontal| 188 3 68.2 -14.1 Pass
2 4774.78 49.67 2.92 -12.47 40.12 Max Avg Horizontal | 188 3 54.0 -13.9 Pass
3 4808.52 64.71 2.85 -12.43 55.13 Max Peak Horizontal | 185 1 68.2 -13.1 Pass
4 4808.52 50.57 2.85 -12.43 40.99 Max Avg Horizontal | 185 1 54.0 -13.0 Pass
5 5491.32 61.68 3.13 | -11.67 | 53.14 | Fundamental | Vertical 200 0 - -
6 6250.39 55.51 3.25 -9.49 49.27 Peak (NRB) | Vertical 200 0 - - Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

TX SPURIOUS & RESTRICTED BAND EMISSIONS

M'_ Variant: 20MHz, Test Freq: 5590.00 MHz, Antenna: RADWIN MR0269440BF, Power Setting: -7.0, Duty Cycle (%):
e 9
Measurement Distance: 3m Sweep Time: 170 ms RBW: 1 MHz
VBW: 3MHz
307 Date: 26 Mar 2021 -
80—
70—
60—
50—
=
g 40 )
30
20—
10—
D_
10 SMICOM Labs 2021 | — Trace 1 Horizental — ITraer\«"erticaI ¥ Formal - Peak Limit  —--= Awg Limit | Tested by: JMH
Start 1000.000 MHz Stop 18,000 GHz
Step 1700.000 MHz Span 17.000 GHz
1000.00 - 18000.00 MHz
Num Frequency | Raw (I:_izlse AF Level |Measurement Pol Hot Azt Limit | Margin | Pass
MHz dBupVvV dB dB/m | dBuV/im Type cm Deg |[dBpV/m dB [Fail
1 4809.44 65.34 2.85 | -12.42 | 55.77 Max Peak | Horizontal| 188 0 68.2 -12.5 Pass
2 4809.44 50.56 2.85 -12.42 | 40.99 Max Avg Horizontal | 188 0 54.0 -13.0 Pass
3 4839.15 64.47 2.82 -12.55 54.74 Max Peak Horizontal | 173 356 68.2 -13.5 Pass
4 4839.15 50.42 2.82 -12.55 | 40.69 Max Avg Horizontal | 173 356 54.0 -13.3 Pass
5 5589.55 67.93 3.15 | -11.59 | 59.49 | Fundamental | Vertical 200 0 - -
6 6249.85 55.44 3.25 -9.50 49.19 Peak (NRB) | Vertical 200 0 - - Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

TX SPURIOUS & RESTRICTED BAND EMISSIONS

M'_ Variant: 20MHz, Test Freq: 5705.00 MHz, Antenna: RADWIN MR0269440BF, Power Setting: -7.0, Duty Cycle (%):
ol 99
Measurement Distance: 3m Sweep Time: 170 ms RBW: 1 MHz
VBW: 3MHz
304 Date: 26 Mar 2021 -
80—
70—

z
20—
10—
D_
10 SMICOM Labs 2021 — Trace 1 Horizental —— Trace 2 Vertical | ¥ Formal —— Peak Limit =--= Awg Limit Tested by: JMH
Start 1000.000 MHz ' ' ' ' Stop 18,000 GHz
Step 1700.000 MHz Span 17.000 GHz
1000.00 - 18000.00 MHz
Num Frequency | Raw (I:_izlse AF Level |Measurement Pol Hot Azt Limit | Margin | Pass
MHz dBupVvV dB dB/m | dBuV/im Type cm Deg |[dBpV/m dB [Fail
1 4808.85 64.44 2.85 | -12.43 | 54.86 Max Peak | Horizontal| 184 0 68.2 -13.4 Pass
2 4808.85 50.42 2.85 -12.43 40.84 Max Avg Horizontal | 184 0 54.0 -13.2 Pass
3 4837.83 64.88 2.81 | -1255| 55.14 Max Peak | Horizontal | 189 0 68.2 -13.1 Pass
4 4837.83 50.69 2.81 | -12.55 | 40.95 Max Avg Horizontal | 189 0 54.0 -13.1 Pass
5 5701.40 60.35 3.19 | -11.35 | 52.19 | Fundamental | Vertical 200 0 - -
6 6249.96 54.03 3.25 -9.50 47.78 Peak (NRB) | Vertical 200 0 - - Pass
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 5G Notch in front of amp to prevent overload.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

A.3.2. Restricted Edge & Band-Edge Emissions
A.3.2.3. RADWIN MR0269440

RESTRICTED LOWER BAND-EDGE EMISSIONS

Mifest

Variant: 20MHz, Test Freq: 5490.00 MHz, Antenna: RADWIN MR0269440, Power Setting: -3.0, Duty Cycle (%): 99

Measurement Distance: 3m Sweep Time: 10.0s REW: 1 MHz
VBW: 3MHz
10 A1E TP NP
100 — — ——
Y \‘II
_ |
50 I
|
80— ']
704
=
§ 60—
50—
40—
304
20—
10 SMICOM Labs 2021 —— Trace 1Pesk —— Trace 2 Average X Formal —— Peak Limit =-= A\.rgi Limit = | Tested by: JMH
Start 5350.000 MHz ' ' ' ' Stop 5500.000 MHz
Step 15.000 MHz Span 150.000 MHz
5350.00 - 5500.00 MHz
Num Frequency | Raw Cli_:é\)k;ISe AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBuVv dB dB/m |dBpV/im Type cm Deg |dBuV/m dB /Fail
1 5460.00 9.38 3.06 3453 | 46.97 Max Avg Vertical | 183 33 54.0 -7.0 Pass
3 5469.92 29.89 3.06 34.55 67.50 Max Peak Vertical | 183 33 68.2 -0.7 Pass
5 5460.00 _ _ _ _ Restricted- _ _ _ _ _ _
Band
4 5470.00 - - - - Band-Edge - - - - - -
Test Notes: EUT powered by POE. Connected to laptop outside chamber.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

RESTRICTED LOWER BAND-EDGE EMISSIONS

Mifest

Variant: 40MHz, Test Freq: 5500.00 MHz, Antenna: RADWIN MR0269440, Power Setting: -6.0, Duty Cycle (%): 90

Measurement Distance: 3m Sweep Time: 10.0s RBW: 1 MHz
VBW: 3MHz
110 Date; 17 Mar 2021 -
100 —
80—
80—
70—
=
§ 60—
50—
40—
304
204
10 SMICOM Labs 2021 — Trace 1Pesk —— Trace 2 Average  *  Formal —— Pesk Limit === A‘.'gi Limit = Tested by: JMH
Start 5350.000 MHz ' ' ' ' Stop 500,000 MHz
Step 15.000 MHz Span 150.000 MHz
5350.00 - 5500.00 MHz
Num Frequency | Raw Cli_:é\)k;ISe AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBuVv dB dB/m |dBpV/im Type cm Deg |dBuV/m dB /Fail
1 5460.00 9.14 3.06 3453 | 46.73 Max Avg Vertical | 183 33 54.0 -7.3 Pass
3 5469.32 30.42 3.06 34.55 68.03 Max Peak Vertical | 183 33 68.2 -0.2 Pass
5 5460.00 _ _ _ _ Restricted- _ _ _ _ _ _
Band
4 5470.00 - -- - - Band-Edge - - - - - -
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 0.4 DCCF added to average measurement
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

RESTRICTED LOWER BAND-EDGE EMISSIONS

Mifest

Variant: 80MHz, Test Freq: 5525.00 MHz, Antenna: RADWIN MR0269440, Power Setting: -10.0, Duty Cycle (%): 90

Measurement Distance: 3m Sweep Time: 10.0s RBW: 1 MHz
VBW: 3MHz
110 Date; 17 Mar 2021 -
100 —
80—
80—
70—
=
§ 60—
50—
40—
304
204
10 SMICOM Labs 2021 — Trace 1Pesk —— Trace 2 Average  *  Formal —— Pesk Limit === A‘.'gi Limit = Tested by: JMH
Start 5350.000 MHz ' ' ' ' Stop 500,000 MHz
Step 15.000 MHz Span 150.000 MHz
5350.00 - 5500.00 MHz
Num Frequency | Raw Cli_:é\)k;ISe AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBuVv dB dB/m |dBpV/im Type cm Deg |dBuV/m dB /Fail
1 5460.00 9.45 3.06 3453 | 47.04 Max Avg Vertical | 183 33 54.0 -7.0 Pass
3 5467.21 29.93 3.08 34.55 67.56 Max Peak Vertical | 183 33 68.2 -0.7 Pass
5 5460.00 _ _ _ _ Restricted- _ _ _ _ _ _
Band
4 5470.00 - -- - - Band-Edge - - - - - -
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 0.71 DCCF added to average measurement
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

RESTRICTED UPPER BAND-EDGE EMISSIONS

Mifest

Variant: 20MHz, Test Freq: 5330.00 MHz, Antenna: RADWIN MR0269440, Power Setting: 2.5, Duty Cycle (%): 99
Measurement Distance: 3m Sweep Time: 10.0s RBW: 1 MHz
VBW: 3MHz
1105 Date: 16 Mar 2021 -
100 —
80—
80—
70—
=
§ 60—
50—
40
304
204
10 SMICOM Labs 2021 — Trace 1 IF‘eak — Trace 2 Mverage ¥ Formal —— Pesk Limit == Avg Limit Tested by: JMH
Start 5300.000 MHz ' ' ' ' Stop 5450000 MHz
Step 16.000 MHz Span 160.000 MHz
5300.00 - 5460.00 MHz
Num Frequency | Raw Cli_:é\)k;ISe AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBuVv dB dB/m |dBpV/im Type cm Deg |dBuV/m dB /Fail
1 5350.00 15.87 3.06 34.46 53.39 Max Avg Vertical | 189 33 54.0 -0.6 Pass
5350.00 34.01 3.06 34.46 71.53 Max Peak Vertical | 189 33 74.0 -25 Pass
3 5350.00 _ _ _ _ Restricted- _ _ _ _ _ _
Band
Test Notes: EUT powered by POE, connected to laptop outside chamber.
back to matrix
Issue Date: 19™ April 2021 Page: 209 of 218
This test report may be reproduced in full only. The document may only be updated by MiCOM Labs
personnel. All changes will be noted in the Document History section of the report.
MiCOM Labs, 575 Boulder Court, Pleasanton, California 94566 USA, Phone: +1 (925) 462 0304, Fax: +1 (925) 462 0306, www.micomlabs.com



http://www.micomlabs.com/

Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

RESTRICTED UPPER BAND-EDGE EMISSIONS

Mifest

Variant: 40MHz, Test Freq: 5320.00 MHz, Antenna: RADWIN MR0269440, Power Setting: -3.0, Duty Cycle (%): 90

Measurement Distance: 3m Sweep Time: 10.0s RBW: 1 MHz
VBW: 3MHz
1105 Date: 17 Mar 2021 -
100 —
80—
80—
70 i
-
& 60 i
‘\\ | I N A Mo ettt ontel Mt |
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204
10 SMICOM Labs 2021 — Trace 1 IF‘eBk — Trace 2 Mverage ¥ Formal —— Pesk Limit == Avg Limit Tested by: JMH
Start 5300.000 MHz ' ' ' ' Stop 5460.000 MHz
Step 16.000 MHz Span 160.000 MHz
5300.00 - 5460.00 MHz
Num Frequency | Raw Cli_:é\)k;ISe AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBuVv dB dB/m |dBpV/im Type cm Deg |dBuV/m dB /Fail
1 5350.00 14.98 3.06 34.46 52.50 Max Avg Vertical | 183 33 54.0 -1.5 Pass
5351.28 34.48 3.06 34.46 72.00 Max Peak Vertical | 183 33 74.0 -2.0 Pass
5 5350.00 _ _ _ _ Restricted- _ _ _ _ _ _
Band
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 0.4 DCCF added to average measurement
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

M T RESTRICTED UPPER BAND-EDGE EMISSIONS
I .- —

Variant: 80MHz, Test Freq: 5300.00 MHz, Antenna: RADWIN MR0269440, Power Setting: 1.5, Duty Cycle (%): 85
Measurement Distance: 3m

Sweep Time: 10.0s REBW: 1 MHz
VBW: 3MHz
110+ i

Date: 16 Mar 2021 -

z
304
204
10 SMICOM Labs 2021 — Trace 1 IF‘eak — Trace 2 Mverage ¥ Formal —— Pesk Limit == Avg Limit Tested by: JMH
Start 5300.000 MHz ' ' Stop 5460.000 MHz
Step 16.000 MHz Span 160.000 MHz
5300.00 - 5460.00 MHz
Num Frequency | Raw Cli_:é\)k;ISe AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBuVv dB dB/m |dBpV/im Type cm Deg |dBuV/m dB /Fail
1 5350.00 14.96 3.06 34.46 52.48 Max Avg Vertical | 189 33 54.0 -1.5 Pass
5350.00 36.10 3.06 34.46 73.62 Max Peak Vertical | 189 33 74.0 -0.4 Pass
3 5350.00 _ _ _ _ Restricted- _ _ _ _ _ _
Band
Test Notes: EUT powered by POE, connected to laptop outside chamber. 0.71 DCCF added to average measurement.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

A.3.2.4. RADWIN MR0269440BF

RESTRICTED LOWER BAND-EDGE EMISSIONS
M'_ Variant: 20MHz, Test Freq: 5490.00 MHz, Antenna: RADWIN MR0269440BF, Power Setting: -5.0, Duty Cycle (%):
e 9
Measurement Distance: 3m Sweep Time: 10.0s RBW: 1 MHz
VBW: 3MHz
110 S1Y7 N
100+ SRR
|
90 '|
|
80 '|
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§ 60— 7
| i /
e 4
50— : s —F Xt
40
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204
10 SMICOM Labs 2021 —— Trace 1Pesk —— Trace 2 Average X Formal —— Peak Limit =-= A\.rgi Limit = | Tested by: JMH
Start 5350.000 MHz ' ' ' Stop 5500.000 MHz
Step 15.000 MHz Span 150.000 MHz
5350.00 - 5500.00 MHz
Num Frequency | Raw Cli_:é\)k;ISe AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBuVv dB dB/m | dBpV/im Type cm Deg |dBuV/m dB [Fail
1 5460.00 11.04 3.06 34.53 | 48.63 Max Avg Vertical | 186 0 54.0 -5.4 Pass
3 5469.70 29.53 3.06 34.55 67.14 Max Peak Vertical | 186 0 68.2 -1.1 Pass
5 5460.00 _ _ _ _ Restricted- _ _ _ _ _ _
Band
4 5470.00 - - - - Band-Edge - - - - - -
Test Notes: EUT powered by POE. Connected to laptop outside chamber.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

RESTRICTED LOWER BAND-EDGE EMISSIONS

M'_ Variant: 40MHz, Test Freq: 5500.00 MHz, Antenna: RADWIN MR0269440BF, Power Setting: -8.5, Duty Cycle (%):
e %
Measurement Distance: 3m Sweep Time: 10.0s RBW: 1 MHz
VBW: 3MHz
110 Date; 17 Mar 2021 -
100 —
80—
80—
70—
=
§ 60—
50
40
304
204
10 SMICOM Labs 2021 | — Trace 1 Pesk — Trlaoe2ﬁwerage X Formal — Peak Limit =--— A‘.'gi Limit = | Tested by: JMH
Start 5350.000 MHz Stop 5500.000 MHz
Step 15.000 MHz Span 150.000 MHz
5350.00 - 5500.00 MHz
Num Frequency | Raw Cli_:é\)k;ISe AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBuVv dB dB/m |dBpV/im Type cm Deg |dBuV/m dB /Fail
1 5460.00 11.51 3.06 34.53 | 49.10 Max Avg Vertical | 186 0 54.0 -4.9 Pass
3 5469.32 29.36 3.06 34.55 66.97 Max Peak Vertical | 186 0 68.2 -1.3 Pass
Restricted-
2 5460.00 - - - - Band - - - - - -
4 5470.00 - -- - - Band-Edge - - - - - -
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 0.4 DCCF added to average measurement
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

RESTRICTED LOWER BAND-EDGE EMISSIONS

M'_ Variant: 80MHz, Test Freq: 5525.00 MHz, Antenna: RADWIN MR0269440BF, Power Setting: -12.0, Duty Cycle (%):
e e
Measurement Distance: 3m Sweep Time: 10.0s RBW: 1 MHz
VBW: 3MHz
110 Date; 17 Mar 2021 -
100 —
80—
80—
70—
=
§ 60—
50—
40
304
204
10 SMICOM Labs 2021 | — Trace 1 Pesk — Trlaoe2ﬁwerage X Formal — Peak Limit =--— A‘.'gi Limit = | Tested by: JMH
Start 5350.000 MHz Stop 5500.000 MHz
Step 15.000 MHz Span 150.000 MHz
5350.00 - 5500.00 MHz
Num Frequency | Raw Cli_:é\)k;ISe AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBuVv dB dB/m |dBpV/im Type cm Deg |dBuV/m dB /Fail
1 5460.00 11.51 3.06 34.53 | 49.10 Max Avg Vertical | 186 0 54.0 -4.9 Pass
3 5469.02 29.64 3.06 34.55 67.25 Max Peak Vertical | 186 0 68.2 -1.0 Pass
Restricted-
2 5460.00 - - - - Band - - - - - -
4 5470.00 - -- - - Band-Edge - - - - - -
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 0.71 DCCF added to average measurement
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

RESTRICTED UPPER BAND-EDGE EMISSIONS

M'_ Variant: 20MHz, Test Freq: 5330.00 MHz, Antenna: RADWIN MR0269440BF, Power Setting: -4.0, Duty Cycle (%):
e 9
Measurement Distance: 3m Sweep Time: 10.0s RBW: 1 MHz
VBW: 3MHz
1105 Date: 17 Mar 2021 -
T T
100 — v
80—
80—
70—
=
§ 60—
50—
40
304
204
10 SMICOM Labs 2021 — Trace 1 IF‘eak — Trace 2 Mverage ¥ Formal —— Pesk Limit == Avg Limit Tested by: JMH
Start 5300.000 MHz ' ' ' ' Stop 5450000 MHz
Step 16.000 MHz Span 160.000 MHz
5300.00 - 5460.00 MHz
Num Frequency | Raw Cli_:é\)k;ISe AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBuVv dB dB/m |dBpV/im Type cm Deg |dBuV/m dB /Fail
1 5350.00 15.64 3.06 34.46 53.16 Max Avg Vertical | 185 0 54.0 -0.8 Pass
5350.00 35.40 3.06 34.46 72.92 Max Peak Vertical | 185 0 74.0 -1.1 Pass
3 5350.00 _ _ _ _ Restricted- _ _ _ _ _ _
Band
Test Notes: EUT powered by POE. Connected to laptop outside chamber.
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

RESTRICTED UPPER BAND-EDGE EMISSIONS

M'_ Variant: 40MHz, Test Freq: 5320.00 MHz, Antenna: RADWIN MR0269440BF, Power Setting: -7.0, Duty Cycle (%):

' 90

Sweep Time: 10.0s REBW: 1 MHz
VBW: 3MHz

Date: 17 Mar 2021 -

Measurement Distance: 3m

z
40
304
204
10 SMICOM Labs 2021 — Trace 1 IF‘eak — Trace 2 Mverage ¥ Formal —— Pesk Limit == Avg Limit Tested by: JMH
Start 5300.000 MHz ' ' ' Stop 5460.000 MHz
Step 16.000 MHz Span 160.000 MHz
5300.00 - 5460.00 MHz
Num Frequency | Raw Cli_:é\)k;ISe AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBuVv dB dB/m |dBpV/im Type cm Deg |dBuV/m dB /Fail
1 5350.00 14.63 3.06 34.46 52.15 Max Avg Vertical | 185 0 54.0 -1.9 Pass
5350.00 36.28 3.06 34.46 73.80 Max Peak Vertical | 185 0 74.0 -0.2 Pass
3 5350.00 _ _ _ _ Restricted- _ _ _ _ _ _
Band
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 0.4 DCCF added to average measurement
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Title: Radwin NEO, NEO DUO

" To: FCC CFR 47 Part 15 Subpart E 15.407, ISED RSS 247
MIC(}M Serial ## RDWN73-U6 Rev A

RESTRICTED UPPER BAND-EDGE EMISSIONS

Variant: 80MHz, Test Freq: 5300.00 MHz, Antenna: RADWIN MR0269440BF, Power Setting: -10.0, Duty Cycle (%):
85

Sweep Time: 10.0s REBW: 1 MHz
VBW: 3MHz

110 i

Date: 17 Mar 2021 -

Measurement Distance: 3m

z
40
304
204
10 SMICOM Labs 2021 — Trace 1 IF‘eBk — Trace 2 Mverage ¥ Formal —— Pesk Limit == Avg Limit Tested by: JMH
Start 5300.000 MHz ' ' Stop 5460.000 MHz
Step 16.000 MHz Span 160.000 MHz
5300.00 - 5460.00 MHz
Num Frequency | Raw Cli_:é\)k;ISe AF Level |Measurement Pol Hgt Azt Limit | Margin | Pass
MHz dBuVv dB dB/m |dBpV/im Type cm Deg |dBuV/m dB /Fail
1 5350.00 13.70 3.06 34.46 51.93 Max Avg Vertical | 185 0 54.0 -2.1 Pass
5350.96 36.01 3.06 34.46 73.53 Max Peak Vertical | 185 0 74.0 -0.5 Pass
5 5350.00 _ _ _ _ Restricted- _ _ _ _ _ _
Band
Test Notes: EUT powered by POE. Connected to laptop outside chamber. 0.71 DCCF added to average measurement
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